Sunbhtar

January 2001 Printed in Korea




Gunstar

CONTENTS
2

Machine Body & Thread Tension Adjusting Mechanism ----- 4
AF I AFY xH N

Upper Shaft & Thread Take Up Lever Mechanism --------- 6
AF 3 AT 2

Upright Shaft & Lower Shaft Mechanism --------=------=-- 7
N2% % 6t 24

Feed Mechanism -------=----=smmmmmeocec e 8
moIE 23

Thread Trimmer Mechanism --=--====-ssmmmmemmmencnanoans 12
ANE 2

Mes Driving Mechanism =---=---=-===memmcmmencmaaaae 14
Ha s 2

Needle Bar & Needle Bar Driving Mechanism ------------- 16
dhsli & disll @8 20

Presser Foot & Tension Release Mechanism =====-=====-=-- 17
TR A S5 Y

Thread Wiper Mechanism --------==nmeeaammmeaaameeo s 18
QIOIH ZHH

Reverse Button Mechanism -----=--------- ™ 19

X ZE 2
Program Unit Box & Auto Presser

CZzr RN—=—ITOTEHTOWp *

Lifting Solenoid Mechanism(Option Parts:SPF-5) ==---------- 20
L2038 RUE YA 9 i 28 =8 24

Lubrication == == == == == mmmm e e e 21
a7 2

ACCESSONIES === === === mmm oo oo oo 22
OfMIAte]

Special Parts For [KM-506-7N - KM-530-7N] -=-========--- 24
[KM-506-7N - KM-530-7TN] B2 £ 2]

Gauge Parts -------mmmem e 25
HOIK 28

’ NOTE : Parts are Subject to Change in Design Without Prior
Notice.




Machine Body &
Thread Tension Adjusting Mechanism
Q& U AAH XA TH

A-14

IRRRARRAI

edd
r |
I | I
= ' P ae
A8 AD A5 a T - A18
T o, Bee o4 D @ ﬂhw
v - L_A-48-1 1
A AndT L A48
. -
A7
@
A28
A20
A-38
)
oo GEREERS a2 A3 At [ 0 ne
S
A20 A21
A58 A23 I )
o In-aa
A28

et mmpc

P——

A-30




Ref.No.| Parts No. Note Name of Parts £ ] -] Q'ty WN:M
A-1 01-001A-5060 L Arm, Bed ot W= 1

A-2 01-001A-5300 M Arm. Bed opgt Wl 1

A-3 | 01-001A-5067 | L-7 Arm, Bed ohgh W 1

A-4 | D1-D01A-5307 | M-7 Arm. Bed ol vlE 1

A5 | 01-041C-3500 Face Plate ol 2 1

A-h 01-042M-3500 Gaskel For A-5 g Fhan 1

AT SC-0523-4122 Serew (3/167 n=28) Faol w3t F2h43/168" n=2) | 3

A-8 | 01-039C-2500 Thread Take Up Cover FE R 1

A-9 SC-0548-4122 | Screw (3/18” n=28) Fdol st Aub4(3/16" n=28) 1

A-10 | 01-144R-1230 Face Plate Rubber Cap(L} g 2o (d) H4(3-1) 1

A-11 | 01-110R-1230 Face Plate Rubber Cap(S) A 2ol (3) 0403) 1

A-12 | 01-040C-2500 Back Cover A5(STD) 1

A-13 | 01-041M-2500 Gasket For A-12 A5y shar 1

A-14 | SC-0523-4122 Screw (3/167 n=28) Fael wd $2vb43/16" n=28) &

A-15 | 01-110R-1230 Arm Rubber Cap (L) wa A (3) 844(3) 4

A-16 | 04-104R-1230 Arm Rubber Cap (S) Aok (&) #14(5) 2

A-17 | 01-D08R-3400 M. M-7 Rubber Cap For F-15 W R 1

A-18 | 01-021R-1600 Eed Rubber Cap #3 £ ZRebA 1

A-19 | 01-005A-257A | L-7. M-7 | Code Bushing 25 24 1

A-20 | 01-016C-1230 Bed Base "FRONT™(A) we sy (W) 1

A-21 | 01-015C-1230 Bed Base(R) LER S ] 1

A-22 | SC-0346-4113 Screw (MEx1.25) Frh ool BER(MEX1.25) 1

A-23 | 01-D38W-1230 Spring Washer For A-21 e W A2 s 2

A-24 | SN-0112-4000 Nut (M8x1.25) & zh] B(MEx1.25) 1

A-25 | D1-D10M-2350 Brand Mark AE vha(gR) 1

A-26 | 01-042A-257A | L-7. M-7 | Code Holder “A~ 2E el "W 1

A-27 | 01-043A-257A L-7. M-7 | Code Holder "B 2E el "B 1

A-28 | 02-003A-2700 | L-7. M-7 | Cable Holder(6N) Aol Fela (6N) 1

A-29 | 12-016M-2350 L-7. M-7 | Earth Line ol =4 (#l) 1

A-30 | 02-003A-2700 | L-7. M-7 | Nylon Clip el & #4 3

A-31%| 01-035A-5060 | L. L-7 Needle Plate (1/8") 3 2H1/8"-3.2mm) 1

A-32%| 01-035A-5300 M. M-7 Needle Plate (1/87) BLH1/8"-3.2mm) 1

A-33 | SC-Al19-4119 Serew (11/647 n=40) g vy 2

A3 | 01-034A-1230 Slide Plate ol i ) 1

A-35 | 01-D45A-5300 Sub Needle Plate LER L 1

A-36 | SC-A119-4119 Serew (11/64" n=40) s 2

A-37 | D1-035M-5060 L Model Mark (KM-506) 2o v 1

A-38 | 01-D16M-5300 M Model Mark (KM-530) 2 vha 1

A-39 | 01-035M-5068 | L-7 Model Mark (KM-506-75) 2 vz 1

A-40 | 01-040M-5378 | M7 Model Mark (KM-530-75) 2 va 1

A-41 | D1-035P-1370 Number Plate |deg X

A-42 | 01-035P-T400 Pin e o 2

A-43 | 01-038M-2500 Brand Mark A v 1

A-44 | 01-016A-2350 Upper Thread Gulde Pin Aghi g 1

A-46 | 40-001A-2700 L=7. M-7 Sub Upper Thread Tension Control Ass'y | = 4z 12

A-47 | SC-0104-4517 L-T. M-7 | Screw (11/64" n=40) Fel dEuA1/6" n=40) 1

A-48 | 01-0274-1230 | L. M Three Hole Thread Guide Ass'y el 4 el (1) 1

A-48-1| 01-015A-1230 | L. M Three Hole Thread Guide A7y 4l 1 ;‘;;z
A-48-2] 01-027C-1230 L. M Nut For A-48-1 A47%y 4ol vu 2

A-50 | 01-030C-1230 Arm Thread Guide o el 1

A-51 | SC-0120-2118 Serew (9/647 n=40) Fdol Hol AEh4HO/64 n=40) 1

A-52 | 01-031C-1230 | Thread Guide For A-5 EIEEL [

A-53 | SC-0120-2118 Serew (9/64" n=40) Fiol el FEh4(9/64" n=40) 1|

A-54 | AD-004A-350A | Thread Tension Control Ass'y 423 32(#) A-Type 12| NOTE:
A-55 | 05-013C-257U Arm Thread Guide(L) o AeiL) 1

A-5T | SC-0114-4515 Serew (15/647 1= 28) ol B35/ ne2) 1 lﬁ-m%
A-58 | 01-017C-1230 | L. M Bed Base "FRONT (B} |Me A (x) 1 L=KM-506
A-50 | 01-047A-5300 Chip Shute Guide(U) EEEECEN 1 E‘mm iz
A-60 | SC-0539-3125 | Serew (9/647 n=40) | Fel F2ua ead(964" n=40) 2 *=Gauge Part
A6l | 40-104A-3500 | Cap For Tension Release Pin EEEEE 1|




Upper Shaft &

Thread Take Up Lever Mechanism

A= 3 AT 2

B3 B_én
3‘5’;_9';;—' s 835 g7 (B8]
CE!—Q o Baa.?.z 62 B3 L B4 = B-26
_ | 833 ‘ o o
a_ i B7 B13 B Bl B2l B2 oB2s
e E‘ZTJ i
69
RefNo. Parts No. Note Name of Parts 3 o a'ty | e
B-1 02-001A-5300 | Upper Shan | ##(Servo) L=4195 1
B-2 02-015C-2500 :ou Adjusting Pl For B-1 3% 49 234 1
B-3 | 02-016R-1230 0-Ring For B-2 4% 49 244 2 1
B4 02-018W-1230 Rubber for B-2 4% 492 23 1% 1
B-S 02-020M-1230 Upper Shaft Felter ELX B 1
B-7 02-010A-5300 Link Cam LER] 12
02-011A-5300 Mes Cam daq 1
02-011P-5300 Fin For B-T-1 RELEL L2 1 |
B-9 SC-0123-4422 Serew (3/32" n=28) Fibel $R FEbH/2" ne28) 1
B-13 | 02-015A-5300 Upper Shaft Bushing (F) 43 Aaq 1
B-14 | 02-005A-2500 Upper Shaft Bushing (M) 44 324 1
B-16 | 02-021A-1230 [ upper snan cottar ErEt 1
B-17 SC-A129-4515 :Scrl‘w (14" n=40) FWel A4 nes) I
B-16 0z-111A-1230 | Upper Shaft Gear & A 1 |
B-1% 5C-A129-4515 :Scrc\l (144" n=40) F#el YR I401/4" n=40) 2 i
B-21 02-006A-257B | Upper Shaft Bushing(R) 43 134 1
B2z | 02-028€-1230 | 0t Seal For B-20. 1 4% 291 1|
T -
B-23 02-00TA-257A | Pulley (Only for Trimming M/C) #4a 1
B-23-1 | 02-007A-2500 ' Pulley (Only for Regulater M/C) #2 1|
B-25 | SC-0150-4122 | L, M,L-7 iSrrcw (15/84" n=28) Fiel U TEA15/64" ne2h) 2
B-2% | 5C-0188-4124 | L. M !S:reu' (5/16" n=24) | $#s) WY FLUR16 am2) (.
B-27 | 08-001A-250A | Thread Take Up Lever Ass'y | 947 (x) 10-35070 1
823 | SC-DS04-4515 [ screw (14" nei0) Sl SRR nmi0) 1
B-28-1 SC-0129-4515 | Screw (174" n=40) F¥el 404" nes0) 1
B-30 | 44-0000-1230 Oil Wick 2944 1
B-31 5C-0507-4515 Screw (15/64° n=28) FHel 401564 n=28) b
B-32 | 08-005R-250A 01l Protection Rubber 2yl 2% 1|
B-33 | 08-006C-2500 Protection Plate For B-7, 8 gaq d%% 1 ;
B-34 | 12-0000-2507 Synchronizer Ass'y gl al(2) 1|
B-34-1 | 11-020A-2500 | Magnetic Holder wadY g [4}]
B-34-2 | 11-022W-2500 | Washer For B-34-1 shael® g se @ |
B-34-3 | 11-0215-2500 | Serew For B-34-1 sadY §o gug {2} . i
B-3-4 | 11-023A-2500 | synenconizer qag delal(d3y) |
B-34-5 | 11-0245-2500 | Serew For B-34-4 4ag deld gu4 @ |
B-35 SC-0507-4515 | seeew (15764 nm28) Sael dHA15/64" nes) 1




Upright Shaft &
Lower Shaft Mechanism
NES=E 2 5I= 2HH

C-2 Mg
c5
ces  cam Gt
[ C-20
c31 C30
27 C281 c26
Qe
|
C-33C-34 d
1 e ca
C10:1

Rﬁ.No,l Parts No. l Note Name of Parts 3 -} a'ty “859":'?'1'
c-1 03-001A-1600 | Upright Shaft LS 1
c-2 02-112A-1230 Upright Shaft Gear(U) A& 471 1
C-3 SC-A129-4515 Serew (1/4° n=40) F¥el Y4147 n=40) 2
C-4 | 03-002A-257A L-7. M=7 | Upright Shaft Bushing(U) 4% 4 1
C-5 | 03-002A-1230 | L. M Upright Shaft Bushing{U) | 9% 424 1
C-6 | S5C-0507-4515 Serew (15/647 n=28) | #4el WEH415/64" n=28) 1
c-7 | 03-003A-1600 Upright Shaft Bushing(L) 2% #e4 1
C-8 02-113A-1230 Upright Shaft Gear(L) U& whrle] 1
c-9 SC-A129-4515 Screw (1/4” n=40) Fael o FFAA n=40) 2
c-10 | 07-003A-257A | L-7, M-7 | Lower Shaft Y 1
C-10-1 | 07-003A-2500 | L. M Lower Shaft ¢3 1
C-11 | 02-114A-1230 | Lower Shaft Gear #a Ao 1
c-12 | o7-005M-1230 | | Lower Shaft Felter %% gn 1
c-13 07-0045-1230 | Cap Serew For Lower Shaft 0il #& 45 %ol b4 1
C-14 SC-A129-4515 | Serew (174" n=10) Fael 2 #ua1/4" n=40) | 2
C-16 | 07-010A-1230 [ Lower Shaft Bushing(R) #3 e [ 1
C-17 5C-0507=4515 Serew (15/647 n=28) Fael WEBA(15/64" n=28) [
C-18 07-003A - 1600 Lower Shaft Bushing(M) & FRY(T9x20%25) 1
€-19 | 07-007A-257A | L-7. M7 | Lower Shaft Bushing(F) a4 (PBEFR) 1
C-20 | 07-007A-250A | L. M Lower Shaft Bushing(F) & Ay 1
c-21 SC-0114-4515 Serew (15/64" n=28) Fiel YahA(15/64" n=28) 1
C-22 SC-0361-4122 Screw (3/16" n=32) Fael W HE431E n=32) 1
C-23 07-015G-1230 Spring For C-22 #& 29 24 Ax ]
C-24 | 44-025A-1230 Collar For Lower Shaft 29 HE A (B) 19017x8 1|
C-25 SC-0104-4517 | Serew (117647 n=40) Faol FEA11/64" n=d0) 1|
C-26 | 07-003A-270A | L7 Rotary Hook Ass'y AAoH HEH-T.48) 1%
C-26-1 | O7-001A-357A | M. M-7 Rotary Hook Ass'y Ao HEH-7, 4BTHN) 12
-1 | 07-007A-123A | L Rotary Hook Ass'y hup 1
C-28 | 07-005A-2700 | L-7. M-7 | Bobbin{AL) sl 1
c-29 07-008A-1230 l,.‘M ;Bnhblntﬁhteon : Byl . 1 NOTE:
C-30 | 07-004A-2700 L7 | Bobbin Case Ass'y 2yl #le] £(BC-DBI-NBL) 1%
C-30 | 07-004A-3500 M, M-7 | Bobbin Case Ass'y udl Aol 2(Y48) BC-DLN-N | 12 L-T=KM-506-7S
C-31 | 07-006A-1234 | L | Bobbin Case Ass'y syl #lel &(BC-DBI) | 1= r-?m-%”mmrs
C-32 | 07-013A-1230 Inner Bobbin Stopper Aut el 1 M=KM-530
c-33 | sc-0174-4122 | Serew (11/64” n =40} F¥ol WA FEUHA411/64" n=40) 1 mmmm
C-3 | 07-011W-1230 | Washer For C-33 Fetitel 4 1




Feed Mechanism
ulol= 2

- D80
D81

D43 D10 [Ti%EY
= D17
D44 ==
ol e oo, D3 D =023
-27 -1 = 4
D-42 G D@
D390 = o X
Y = s 052 D-116 e ﬁ“ Lr?
D118 E 1 o1
D32 D115
D26
1 ——— —
= om

»[0-29

D-103

D-a3
“ OD-102
D-101
D100 i




Ref.No.| Parts No. Note Name of Parts -3 L] Q' ty No.
-1 06-001A-250A L. L-7 Feed Cam A Feole 4 A 1
D-2 SC-0129-4515 Serew (1/47 n=40) Fiel FEGA0M" n=a0) 2
D-3 06-001A-350A | M. M-7 Feed Cam A dAels A A 1
D-4 06-103C-235B Stop Ring "C" For D-1. 3 &M 428) v -
D-5 06-002A-2500 L. L=7 Feed Cam C Helz @ ¢ 1
-6 06-0024-3500 M. M-T Feed Cam C el # ¢ 1
D-7 06-003A-2500 Feed Rocker Shaft Connecting Rod F#HYol§ £5 1
-8 06-054A-1230 Crank Rod aga o 1
D-9 06-04A-257A L-7. M-7 | Feed Regulator Link selz zYgYa 1
D-10 | 06-003A-2350 | L. M Feed Regulator Link el 2YYa 1
D-11 06-004F-2350 Feed Connection Link PinlA) Hele AP A F(A) 1
D-12 SC-0496-4122 Serew (11/64" n=40) | FEel B A4 ned0) 1
_IJ?I':i 06-005A-2350 Feed Connection Link{A} IECEUE T ETFS| 2
D-14 | 06-006A-2350 Feed Connection Link(B) Hele dAYA(R) 2
D-15 | 06-007P-2350 Feed Adjusting Link hinge Pin({A) el 2PYa PAL(A) 1
-;-IS SC-0504-4515 Serew (1/4" n=40) | F4el Wad4/4T n=40) |m
D-17 | 06-D08P-2350 Feed Adjusting Link hinge Pin(B) Hele 2EYA mmi““ 1
n-18 SC-0504-4515 Serew (1/47 n=40) Fel YE41/4" n=40) 1
D-19 | 06-009P-2350 Feed Connection Link FIn(“B".;‘_ Hele Aga A(B) 1
D-21 06-010P-2350 Feed Connection Link Pin(C) el diga A(c) 1
D-22 | SC-0175-4522 Serew (11/647 n=40) Fdol WA AL bAH1/6" n=40) | 1
D-23 06-023P-2350 Hinge Pin For D-72 Hele £ A7%E YAN 1
D-20 | 04-009C-3710 E-Ring (45) E%(45) 1
D-25 | SC-0175-4522 Screw (11/64° n=40) Fdol Wb HEAH11/64" n=40) | 1
D-26 06-012A-2350 Feed Rock Shaft L] 1
D-27 44-0000-1230 Wick For D-26. 51 #4 1
D-28 06-040A-1230 Feed Rock Shaft Bushing(R) Fol AR 1L11%168%20 1
D-29 | SC-0114-4515 | ) s‘;ew (15/64" n=28) Fel oW Rh415/647 n=28) 1
D-30 | 06-013A-2350 | Feed Rock Shaft Bushing(F) SRyl LY ILNXITHXE 1 o
D-31 SC-0114-4515 | Serew (15/64" n =28} FHel %éun{{ls;s:'_r:es} 1
D-32 | 06-021R-1230 il Cover For D-26, 51 Fud nyviA 2
D-33 06-008A-2350 Feed Bar Crank # Y adga 1
=34 SC-0307-4122 Serew (3/16" n=32) Fdol o3 HEbA4(3/167 ne32) 2
D-35 | 06-014A-2350 Feed Bar Shaft Hu ¢y 2 1
D-37 44-009C-1230 Wick Holder For D-35 44 4 1
D-38 SC-0133-4122 Serew (1/8" n=44) Fael WA HEGA(/8" nedd) 2
D-35 | 06-002W-2350 Washer For D-35 Y & a4 | 1
D-40 SC-0122-4522 Serew (15/647 n=28) F#ol AL 4156" n=28) | 1
D-41 06-015A-2350 Feed Bar %3 1
D-42% | 06-007A-5060 L. L-7 Feed Dog 1/8° Fu(1/8", 5/32°, 3/167) 1
D-43% | 06-038A-5300 M. M-T Feed Dog 1/8° Fu(1/8", 5/32°, 3/167) 1
=44 3C-0130-4122 Serew (1/87 nwdd) ol s BG4/ n=41) 2
D-45 | 06-01TA-1230 Feed Bar Block And Shaft LK L] 1
D-47 | 06-0205-1230 Screw (3/16" n=32) | Eel il HEuba(3/167 n=32) 1 h
D-48 | 06-028A-2350 Feed Lifting Shaft Crank(F) | g agai) 1
D-4% 44-0000-1230 Qil Wick 2944 1
D-50 SC-0497-4122 Screw (3/16" n=23) Fael w2 243167 n=28) 1
D-51 06-016-2350 Feed Lifting Shaft o 1
D-52 44-029M-1230 Stopper For Wick 29 44 Aud 2 o
D-53 06-039A-1230 Feed Lifting Shaft Bushing(F) Fol £4(4) 1L11%17.46% 20 1

NOTE:

L-T=KM-506-75
M-T=KM-530-T5
L=KM-506

*=Gauge Part




Feed Mechanism
Iol= 2HA

D-81 D-109

D51

OO0 0O-
@ -

03 & | -
e 08 o724 072 _

.,
030 =—

D35 D52 D116 = ] “D_m

®
PRTTTOR. |

&)‘ : D-103
-~ D37

D-89

WOE— °° "

D-113




SunStar

Ref.Mo., Parts No. Note Name of Parts & g Q' ty | Assambly No.
D-54 | SC-0114-4515 | Serew (15/64° n=28) Fakol WrhHI5/64" n=28) 1
D-35 | 06-040A-1230 | | Feed Lifting Shaft Bushing(R) ol R LIE) 11116820 1
D-56 BC-0114-4515 | Serew (15/647 n=28) Faol W gub415/64" n=28) 1
D-57 | 06-038A-2354 | Feed Lifting Shaft Crank(R) Sl 2ya(k) 1
D-58 SC-0497-4122 | Serew (3/167 n=28) Fdel W% HEh4(3/16" n-28) 1
D-59 | SC-0504-4515 | Serew (1747 n=40) Fdel w4144 n=40) 2
D-60 | 06-037P-1230 Crank Rod Connection Pla Fd ada 1
D61 SC-0175-4522 Serew (11/64" n=40) Fdbel sha HEh411/64" n=40) 1
D-62 | 01-037R-1230 Rubber Cap (F) For D-26, 51 CEud FdekA 2
D-63 | 06-018A-2350 Feed Regulator Shaft ELEETERS 1
D-64_ | 06-043R-1230 O-Ring For D-63 |l a2l 44 24 1
D-65 | SC-0507-4515 Serew (15/647 n=28) T %ol H2HA05/64" n=28) 1
D-66 | D6-019A-2350 L-7. M-7__ | Feed Regulator HlelE m4A(4EE) 1
D-67 | 06-019A-1370 | L. M Feed Regulator EEEETEICER T 1
D-68 | SC-0174-4122 Serew (11/64° n=40) | g4el 4 4204 (1/64" n=40) | 2
D-69 | 06-0204-2350 Collar For D-63 |dole 24 & set 1
D-70 | $C-0129-4515 Serew (1747 n=40) | Edel W EH40A" n=40) 2
D-71__| 06-021A-2350 Feed Adjusting Shaft |fele =3 & 1
D-72_ | 06-022A-2500 L-7. Connecting Rod For Feed Regulator |HlelE 23 £5 1
D-72-1 | 06-022A-1370 L. M & ing Rod For Feed Regulator MolE A £ 1
D-73 | 04-009C-3710 E-Ringl §5) EZ(45) 1
D-74 | 06-023C-257A L-7. M-7 | B/T Spring_Holder AE g sny o 1
D-75 SC-0158-4122 L-T. M-7 | Screw (9/64" n=40) Fdbol §iudd BB 49647 n=a0 1
D-76 | 06-023G-T400 L-T. M-7__ | Reverse Feed Spring oY o] Axy) 1
D-77_ | 06-024C-25TA L-7. M-7 | Holder For D-76 HE o8 2ud el 1
D-78 06-025A -2500 Reverse Feed Control Lever Shaft . A4 W 1
D-79 06-0421-1230 0-Ring For D-78 W d e 1
D-80 | 06-026A-257A | L-T, M-7 | Reverse Feed Lever Crank (Ass'y) A A U agaiz) 1
D-81 06-026A-250A | L. M Reverse Feed Lever Crank (Ass'y) < Wy 4y adaiz) 1
D-52 | SC-0184-4118 | Screw (3/16” n=28) E el Mul &b A4316" n=28) L
D-83 | SC-0174-4122 | Serew (11/647 n=40) Sdel b4 &G 411647 n-40) 1
D-84 | 06-023G-7400 | L-T. M-7 | Spring For D-108 o Wy 2z 1
D-85 | 06-056G-2350 Spring For D-108 23 sy Axg 1
D-86 | 06-0405-1600 | L-7. M-7 | Holder For D-84. 85 Andye & v 1
D-87 | SN-0101-4000 | L-7. M-7 [ Nut (11/64" n=40) HAY (1164 n=40) 2
D-88 | 06-027A-2500 Feed Regulator Dial Shan dAolE =Y choldt & 1
D-89 | 06-010R-1230 | 0-Ring For D-88 kel & 29 H
D-90 | 06-028C-3508 | Feed Regulator Control Plate(Smm) chel gt E2g(5mm) 1
D-91 $C-0193-4122 | Serew (3/16" n=28) Fdkol WA AL AH316" n=28) | 1
D-92 | 06-026P-1230 | Pin_For D-90 chelgt 51 1
D-93 | 06-027G-1230 | | Spring For D-92 cholgh Axy 1
D-94 06-048A-2507 | L-7. M-7T | Reverse Feed Solenoid Ass y A4 gl ko] E(SBT-5) 1x
D-95 | 06-030A-25TA L-7. M-7__| Bracket For Reverse Feed Solenoid A Falkels med 1
D-96 SC-0166-4119 | L-7. M-T | Screw (M5x038) Fiel 4 HEUA(MIx08) 2
D-97 | 01-020W-2350 | L-7. M-7 | Spring Washer For D-85 432 sols 2y st ds) 3
D-98 SC-0109-4113 L-T, M-7 | Screw (M6) ®2F e ol wEE(ME) 3
D-99 | 06-031A-257A L-7, M-T | Reverse Feed Solenoid Crank 47 Fallxols ada 1
D-100 | 06-0328-257A L-7. M-7 | Stud Serew For D-99 44l geleols aga s 1
D-101 | 06-0338-257A L-T. M-7 | Hinge Screw For D-103 4 felxo) AL A4 1
D-102_| 40-005C-2700 | L-7. M-7 | Hinge Nut For D-103 (Aol U n(B) 1
D-103 | 06-034A-2574 L-7. M-T Reverse Solenoid Connecting Rod BT PRI 1
D-104 | 06-0335A-257A | L-7. M-7 | Hinge Pin For D-103 (o3 gaels glAES Mg 1
D-105 | SC-0175-4522 L-7, M-7 | Screw (11/64" n=40) Fdel % FEG411/64" n=40) | 1
D-107 | 06-053W-1230 Washer For D-77 L] |1
D108 | 06-036C - 2500 Feed Regulator Lever a4 de | 1
D-109 | SC-0186-4118 | | Screw (3/16" n=32) Fdel Bul BEG4306" n=32) | 1
0-110 | $C-0185-4124 | Serew (3/16" n=32) 4ol wlald =HEob43/16" n=32) 1
D-111 | 06-072R-7507 Stopper Rubber For D-108 oA du e (4) By 1
D-112 | 06-017§-7507 | Stopper Stud Serew For D-108 A7 Al e (4) gy 1
D-113 | 11-019M-2350 Terminal Tube(L) ol #u |
D-114 | 11-018M-2350 Solenold Terminal(12F) fdlxels mya 1
D-115 | 06-011A-2350 Lever Feed Crank(R) B L CIECETEY) | 1
D-116 | SC-0497-4122 Serew (3/167 n=28) | BEel i FebHINE n=28) | 2
D-117 | 06-029A-3500 Lever Feed Crank(R) | +4d aga | 1
D-118 | $C-0327-4511 Serew (9/32" n=28) | %2 wEE(9/32° n=25) I
D-119 | 8C-0496-4122 Serew (114647 n=40) [ el 98 Fedb1/6” n=20) 1




Thread Trimmer Mechanism
A ZHA|

gE-g

¥

p— o\ﬁ - !EQ 1
E-7 E-8 E4 E-5 E3

E-& E-1
E-16 E-18
E-15
E-16 ET
E-10
L

m

o £
E-
2 = ean
e} 1 vy
E-33 EN
E-3241
E25
Ean E28
E2T =8 o
E260 28
E-27-1
E-40
E-41 G QE42
E-46
5T -
- a7
-
E-44 '=- Y ES
E-48
o T
E-45
ﬁ E-49
leso

o E-52

1he%

E-53

WL

O = =
O - =
E-54 E-55 -




SunStar

Ref.No.| Parts No. Note Name of Parts 3 -] a'ty
E-2 10-001A-2700 | L-7. M-7 | Fixed Mes 24 A&(7ANT0L) 1
E-3 | SC-A30I-4119 L-7. M-7 | Serew (9/64" n=40) Fael A4 F2d4(9/64" n=40) 1
E-4 SC-0137-4222 L-7. M-7 | Screw (1/8" n=40) Fael o BEGA(18" n=40) 1
E-5 SN-0103-4000 | L-7. M-7 | Nut (1/8" n=40) FHUE(1/E n=4D) 1
E-6 10-005A-2700 | L-7. M-7 | Thread Retalning Plate EREE 1
E-7 SC-0543-4525 | L7, M-7 | Serew (11/64" n=40) Fel FIEUH L4164 n=40) 1
E-8 01-017W-1600 L-7, M-T | Washer For E-6 d5q ded 1
E-¢ 10-002A-257A L-7, M-7 | Rotary Mes HAA2TANAL) 1
E-10 | SC-Al54-4114 L7, M-7 | Serew (11/64" n=40) P LEE(/E n=40) 2
E-11 | 10-D08A=-257A | L7, M-7 | Thread Trimming Holder 4334 1
E-12 | 10-009C-2700 | L-7. M=7 |Stop Ring For E-11 2d8(415) 1
E-13 | 10-D10W-2700 L-7, M-7 | Washer For E-11 43 #ol s 1
E-14 | 10-011A-2700 | L-T. M-7 | Needle Bearing Yol § olelg 1
E-15 | 10-015A-5307 L-7. M-7 | Thread Trimming Lever Connecting Link | 43 sidgz 1
E-16 | 10-0135-257A L-7. M-7 | Stud Serew For E-15 Adds ARG g 2
E-17 | SN-0101-4000 | L-7. M-7 | Nut (11/64" n=40) FHUE(11/64" n=40) 1
E-18 | 10-014A-257A | L-7.M-7 | Thread Trimming Lever EELC 1
E<19 | SC-0108-4113 | L-7, M-T | Serew (M) | %375 el wgu(Ms) 1
E-20 | 10-015A-257A | L-7. M-7 | Thread Trimming Shaft | 48 1
E-21 | 10-016W-257A | L-7, M-T | Washer For E-20 ek 1
E-22 | 43-009C-1600 | L-7. M-T | E-Ring (§9) Aojd &4 (EY 9) 1
E-23 | 10-017A-257A L-7. M-7 | Return Spring Guide Bushing dg 22g ez 44 1
E-24 | 10-018G-257A | L-7, M-7 |Slide Arm Return Spring weelE ol Ay 2=y 1
E-25 | 10-019A-257A L-7, M-7 | Slide Arm #o| B ofe 1
E-26 | 10-066A-7507 L-7. M-7 | Roller 249 1
E-27 | 10-0675-7507 L-7. M-7 | Swd Serew For E-26 agd g4 1
E-27-1| 07-011W-1230 | L-T. M-7 | Washer s 1
E-28 | SN-0115-4000 | L-7.M-7 |Nut (3/16" n=32) %21 (316" n=32) 1
E-29 | 10-044R-5607 L-7. M-7 | Cushion Washer For E-20 74 2¥(8) H
E-30 | 10-021A-257TA | L-7. M-7 |Cam Follower Crank 444 #§ aqa 1
E-31 | 15-0028-5607 | L-7. M-7 | Screw For E-30 Ry GaEE 8 2Yd4 2
E-32 | 10-0325-25TA L-7, M-T | Stopper Serew 258 34 U4 1
E-32-1| 10-032R-257A L-7, M-T | Cushion Rubber For E-32 243 84 2§ 1
E-33 | SN-D105-4000 L-7, M-7 | Nut (15/64° n=25) HTIE(15/647 n=28) 1
E-34 | 10-022P-257A | L7, M-7 | Stopper Pin 253 (AL ) 1
E-35 | 10-023G-257A | L-7. M-7 | Spring For E-30 A% §§ 2493 Ax9 1
E-3 | 10-024C-257A | L-7. M-T | Spring Holder 229 el 1
E-37 | SC-0548-4122 L-7. M-7 | Serew (3/16" n=28) Fael % F2d4(3/16" n=28) 2
E-38 10-025A-257A L-T, M-7 |Thread Trimming Cam 439 1
E-39 | SC-A30B-4517 L-7. M-7 | Serew (14" n=40) S47o el 434404 n=40) H
E-10 | 10-026A-257A L-7. M-7 | Clutch Lever Ass'y EGEE LI Y] 12
E-41 10-0275-257A L-7. M-7 | Stud Serew For E-40 Feld e BEA G4 1
E-42 | SN-0105-4000 L-7. M-7 | Nut (15/64" n=28) | & R(15/647 n=28) 1
E-43 | 43-0045-3400 L-7. M-7 | Cluth Lever Moving Pin Screw | & FHY e 1
E-44 | 10-0285-257A L-7. M-7 | Stud Screw For E-48 flxols APy g 1 |
E-45 | SN-0115-4000 L-7. M-7 | Nut (3/16" n=32) FHUE(IIE" n=32) 1
E-46 | 10-029A-257A | L-7. M-7 |Base Plate Wlols Fafoln | 1
E-47 | SC-0548-4122 | L-7, M-7 | Screw (3/16" n=28) el Y $2uU4(3/16" n=28) | 3
E-48 10-030A-257A L-7, M-7 Selenold Connection Link #dleole dga | 1
E-49 | 10-031P-257A | L-7. M-7 | Solenoid Pin gelwole ol 1
E-50 | SC-0496-4122 | L-7. M-7 | Screw (11/64" n=40) el W A EA(11/64" n=40) 1
E-51 | 04-009C-3710 | L-7. M-7 | E-Ring (¢5) E(45) 1
E-52 | 10-044A-2507 L-7. M-7 | Thread Trimming Solenoid Ass'y 43 gl el E(STT-5) 1
E-53 | 10-033A-257A L-7. M-7 | Base For E-52 4% gelliels W2 1
E-54 | 01-020W-2350 | L-7. M-7 | Washer For E-52 438 Aol A% R4(46) 2
E-55 | SC-0183-4122 | L-7. M-7 | Screw (15/64" n=28) Fiel W REHA15/64" n=28) 2

NOTE:

L-T=KM-506-75
M-T=KM-530-75
L=KM-506
M=KM-530
[J=Common Part
*=Gauge Part




Mes Driving Mechanism
A 7S 24

F-1 F2 o
006
oo
[
F-4
F-11
L U F-10 - =) F-5
5 Fo -
- EEEDF-7
F-15
Fie BFE (=
F-30
s F13
P
F-19 'l'
v Fa14
F17
~
J [ 5
F-28
F-20 2 C Fa6
— ez roowmmm CFa
F-2 F-25
O F21 l 2 o
F-36 F-31
F-42 l '
Fas O O
11 737
F42 TR
£ =g
— F-12 -
F-39 ) F34
F-38
F-40
- F-41 :'5'2

o F6t

F-55 . -
o Fa6 3 . o
! ! J . y Fi64
F-51 Fas Fur leg|_ F60-1 | 37

w | |
F&52 Fg:: P;.w | 1
- ; y

CEs1 v v

Fsal B e OFs0
£ | (=)

F63




Ref.No.| Parts No. Note Name of Parts & E Q' ty | Assembly No.
F-1 | 13-001A-5300 Mes Driving Rod oA F§ RE 1
F-2 | 55-042A-5050 Needle Bearing ol wlold 1
F-3 | 13-003A-5300 Needle Bearing Cover ol f wloldg #w 1
F-4 | 13-004A-5300 Mes Driving Rod Link e g RE Ya 1
F-5 | 13-005P-5300 Link Pin For F-4 s 7§ 2= ga 4 |1
F-6 | SC-0502-4125 Serew (9/64° n=40) Fael B2 FLu49/68 n=g0) 1
F-7 13-007A-5300 Shaft For F-4 ol& 7% £E g3 & |
F-§ 5C-0507-4515 Screw (15/64° n=28) | Fael Y 3A(15/64" n=28) 1
F-9 | sc-0525-4122 Serew (11/647 n=40) | ##el b HEHANVE n=40)| 1
F-10 | 13-010A-5300 Mes Driving Link A" sl F§ YA AT 1
F-11 | SC-0525-4122 Serew (11/64° n=40) Fael s g2 b411/64" n=40) 1
F-12 | 13-012A-5300 Mes Driving Link "B" s 7§ Ja B 1
F-13 13-013A-5300 Mes Driving Link "C” W& 3§ ga ¢ 1
F-14 13-005P -5300 Mes Driving Link Pin da 7§ £ 9a 4 1
F-15 SC-0531-4125 Serew (9/647 n=40) Fiel s BEA9/647 =40 1
F-16 | SC-0525-4122 Serew (11/64° n=40) F4el 2 FEbA11/64" n=40) 1
F-17 13-017A-5300 Link Support Arm CEEEL 1
F-18 13-0185-5300 Hinge Screw For F-17 243 4A¢ 9444 1
F-19 | SC-0497-4122 Screw (3/16" n=28) Fael what ALu4A43/16" n=28) 1
F-20 | 13-020A-5300 Mes Lever Shaft Wl a3 1
F-21 13-921C-5300 0-Ring For F-20 s M 29(45) 1
F-22 13-022A-5300 Mes Lever Base L L DY 1
F-23 SC-0497-4122 Serew (3/16" n=28) Fiel w2 R2d4(3/16" n=28) 1
F-24 13-024 A -5300 Mes Lever Pin LEL LK 1
F-25 | 13-025A-5300 Nut For F-34 WL de 5 yE 1
F-26 | 04-008C-3710 E-Ring ($5) E#Q(45) 1
F-27 | 13-027A-5300 Mes Lever Return Spring e ds By Ay 1
F-28 | 13-0288-5300 Stud Screw For F-27 W W Ay sxy gus 1
F-29 13-029A-5300 Mes Lever Base Plate & dw] 2y 1
F-30 SC-0183-4122 Screw (15/64° n =28) Fiel &3 AEG4(15/64" n=28) 2
F-31 13-031A-5300 Mes Driving Lever s RE dd 1
F-32 13-0325-5300 Stud Screw For F-31 2 g de ghis 1
F-33 | 43-005C-7500 Nut For F-32 i 82 Ay Ay YE 1
F-34 13-034 A -5300 Stopper For F-31 s 4E A 2uy 1
F-35 | SC-0548-4122 Screw (3/16” n=28) Fakol w3t #2436 n=28) 2
F-36 SC-0355-4215 Serew (15/64" n=28) Fael HEuA4{15/64" n=28) 2
F-37 13-025A-5300 Nut For F-36 2 vyl e 2
F-38 13-038A-5300 Mes Driving Holder a2 75 &9 1
F-39 SC-0158-4122 Serew (9/64° n=40) Fdol FIua FEbA(9/64° n=40 1
F-40 13-140A-5300 Mes Driving Shaft Bush x F§& 24 1
F-41 | 13-041A-5300 Mes Driving Shaft s FEX 1
F-42 13-042A-5300 Mes Mounting Base Guide s 43 wela Aol 1
F-43 | SC-0190-4111 Serew (3/16" n=32) K7 wER(3/167 n=32) 2
F-44 10-020W -2700 Washer For F-42 2u9 g4 H
F-45 13-146A -5300 Mes Mounting Base o2 ¥ delx 1
F-46 SC-0190-4111 Screw (3/16° n=32) v $2(3/16° n=32) 1
F-47 13-025A-5300 Nut For F-45 of & alufdl v 1
F-48 13-047A-5300 Mes Position Adjusting Plate o 513 z24g 1
F-49 SC-0174-4122 Screw (11/64" n=40) Fdel s L4164 n=40) 1
F-50 15-007W -3800 Washer For F-48 4o 283 oA 1
F-51 130484 -5300 Mes Mounting Plate ol & 3% 1
F-51-1 | 8C-0513-4515 Screw (1/8" n=44) Fdel Hdvh4 2
F-52 | SC-0528-4125 Screw (9/64" n=40) Faol B2 Aeu49/64" n=40 1
F-53 02-019W-1230 | Washer For F-51 4% 95 54 1
F-55 13-025A-5300 | Nut For F-45 s dud HE 1
F-56 | 04-010A-5300 Mes of 2 (B4121-522-000) 1
F-58 | 55-004W-5050 Washer For F-36, 57 i 23 shA 1
F-39 | $C-0312-4125 Screw (1/8" n=dd) FHol B F24(18 neit) | 2
F-60 | 13-053A-5300 | L-7. M-7 | Hook Protecting Plate(1/4") & HER(L4) 1
F-60-1| 13-151A-5300 | L. M Hook Protect Plate(1/4") & HER(47) 1
F-61 | 13-052W-5300 Washer For F-60 5w s 1
F-62 | 01-0525-5300 Serew (1/87 n=44) Fdol s S EhAH1/8 n=44) H
F-63 | 13-054A-5300 Chip Shute Guide(M) A g Aol 1
F-64 | SC-0531-4125 | Serew (9/64" n=40) Fel T A6 new)| 2




Neede Bar & Neede Bar Driving
Mechanism
HisH 2 Hisl 2= 21

G12 '
a3 q e —————

G-14 G-15 G-16
21 a2n f Jaa
Gl —c0 o .22
G4 G111 [§] G&
39 -G-7
633 G-24
© G4z
G-‘z oG8
G26
G-37 5 e 4628
& ss | <y G271 625
G4 = 1G.a3 =
G
G-45
]
numn! Parts No. | Name of Parts & ] Q'ty :“eﬁr:m
G-l 15-0014-3500 Needle Bar Frame | i £ 9 (110-03538)
G2_| 15-002A-3500 | Needle Bar Frame Guide . i £dY rhols
G-3 | SC-0157-2118 Serew (9/647 n=40) el fol BEBHHE" n=40)
G-4__| 15-003A-3500 Needle Bar Frame Shaft Bushing L LRIVER I
G-3 | 5C-0352-4515 | Screw (3/16" n=28) | §del Y306 an2)
| 15-004A-3500 | Slide Block Guide FHAE £ selE
SC-0184-4118 | Serew (3/167 n=28) [ Bl vl H L4316 n=28)
15-005 A -3500 Needle Bearing | el Aol g(B2013-412-X00)
. 15-006A-3500 Driving Link Ri L E
G-10 15-007P-3500 Needle Bar Link Pin | vt B2 9
G-11 | SC-0159-4422 | M. M-7 Serew (9/647 n=40} o % HER4(9/617 n=40)
G-12 | 15-009A-3500 | M. M-T | Driving Crank(F) - (8% adaw)
| G-13 | SC-0497-4122 | M, M-7 | Screw (3/16 n=28) #El u ARUAAE n=28)
G-14 | 15-010A-3500 | M, M-7 | Rock Shaft Bushing(F) _ ) %% $Y0H)
615 | 15-0124-35 M. M-7__| Needle Feed Connection Shaft
616 15- -013A-3500 | M. M-7 | Rock Shaft Bushing(R) .
| Serew (3/16" n=23)
Collar For‘ -
: Serew (15/64° n=28) 5—!°| "'éll‘l’]\u& n=28)
i Driving Crank{R} i 9,% agaii)
|Sorew (316" m=28) Sl U HEH4E 0-25)
|35 4z
] Needle Feed € ion Shaft__ |84 9A%E &
06-051W-7400 | | Washer For G-24 |23 Yoy oy
| SN-0105-4000 | 7 Nut (1564 n-2) CEMUROS6 n=28)
Cscooaeeai | L gwel weld AEVAOE a0 |
04-001A-5300 | Needle Bar [t g

| 01-045M-3500

! rasket - | e
01-046A-3500 M. )

sasket Base 29 Hel~

| | I serew (316" n=28) [ swel ¥4 mew4
_. 04-008A -2350 Needle Bar Bush(U} |y gy

04-003R-1600 | Rubber Cap Far G-33 w43y oA

NOTE:

[ 04-0014-5060 | L-7=KM-506-75

04-006A-5060 | W LT M-7=KM-530-75
[0a-006c-5300 | | Needle Bar Thread Guide shirdh 4 @K ) L=KM.506,

W SC-Al3l-a522 | [ serew (178 n-14) L BE A RRUAIE n=44) 5% Part
, [ et e *=Gove Pt
| 11-017C-7507 | M. M-7 Nut For -3 Shelsl 32t A A3 w4




Presser Foot &
Tension Release Mechanism
e A = 20

H-1 Ha7
= H36 1 y
Hoip TH:38
foo
_H4
H23  H26
T T
pis H-22 24 H-25
— Lﬂ
Mg H-2% e a
» H-20 e
oH-19 i
HA3T g 7
H12 < =={ LH.a4
p .©
! H-15 Me2r
H1
H-28
El3d & H-31
Ho LH-aa
H-5 O 147
HD 1H-8
Ha42 - H-40 ! 1
H-46
H-41 H45
Ref.No.  Parts No. | Note | Name of Parts |
H-1 5C-0339-4125 | - Serew (9/16 n=20)
H-2 05-002C-2500 | i Presser Adjusting Nut

H-3 05-014C-250A Presser_Adjusting Spring
H-4 | 05-007C-1230 | | Presser_Adjusting Bar
H-5 05-006A-5300 Presser Bar
5-015A-2500 | Presser Bar Bushing
| Presser Bar Holder
| Serew (11/64" n=40)

F g 11764 n=40)

H-9 | 05-010A-5300 o Presser Foot Ass ¥ ) B
H-10 | SC-0157-2118 | Serew (9/647 n=40) Firel Eul HEbA(9/64" n=40)

H-11 | 43-001A-2500
[ H-12 | 02-018w-1230 |
| SC-0156-4122 |

| Ho1s | 43-002A-2500

Presser Lifter o e
Washer For

| 43-003A-2500 |
43-0045-3500 |

" n=40)

i3 R XTEE — |
5 | 43-008A-3500 ¥ EEETICE! ~ «dBEEE
33-0145-1600 ~— |Hinge Serew For H-24. 25 X TEER L

| 43-008C-2500 | Knee Lifting Bar SN Jvi oL}

| 43-009C-3500

1
L&
EFIZEL 1
| Fel 1
[ 1 NOTE:
# ol 1
el 1 L-7=KM-506-75
| M-7=KM-530-75
L=KM-506
: ! M=KM-530
SC-0548-4122 1 J=Common Part
H-45 | 40-010A-257A | ] *=Gauge Part
H-46 | SC-0543-4525 .5—4}01 w3 “\ v 11764 n=40) 1




ThreadWiper Mechanism
QUOIH Z+A|

= =

=2 —_

ju—y ) 17

1119

*I-H
—
1113
_1 K
I-IO: i | O‘L|.|2
v 19

Ref.No.| Parts No. Note Name of Parts & 9 Q'ty |m:|f\7|
1-1 11-001A-5307 | L-7. M-7 | Wiper Bracket Ass'y shel#| websl () 1
1-2 SC-0548-4122 L-7, M=7 | Serew(3/16" n=28) | Eael W (316" n=28) 2
I-3 11-030A-5307 | LT, M-T | Wiper Lever "A” Ass'y ;!ﬂnlﬂ AW AT () 1 |
16 | SC-0105-4517 | LT M-T | Screw (M4) | & gel W avham) 2|
-7 11-060A-5307 | L-7. M-7 | Wiper Lever "B Ass'y shel vl "B(#l) 1
-8 11-007 A-5307 L-7, M-7 | Wiper Crank Ass'y stol®| aFa(d) 1
I-9 11-0138-5060 L-7. M-7 | Stud Screw For 1-8 shels] ada(gl) b 2
1-10 SN-0101-4000 L-7. M-7 | Nut (11/64" n=40) FHUR(11/64" n=10} 1
I-11 | 11-010A-5307 | L-7, M-7 | Wiper Crank Base shelz) ada se|a 1
1112 | 11-011A-5307 L=7. M-7 | Wiper she]#| 1
1-13 SC-0531-4125 L-7. M-7 | Screw {9/64" n=40) Fdol FIRH G296 n=d0) 1
1-14 | 11-013A-5307 L-7. M-7 | Wiper Base Shels] we]x 1
1-15 I SC-0548-4122 | L-7. M-7 | Serew (3/167 n=28) FHol w3 B 4(3/16" n=28) 2z
1-16 | 11-013C-257A | L%, M-7 | Wiper Cover shol®| #u 1|
1-17 ! SC-0120-2118 | L-7. M-T | Screw (9/64" n=40) |§l=I Wl #e1h4{9/64" n=40) 2 I
I-18 | 11-D15A-5067 | L-7. M-T | Wiper Solenoid Ass'y iﬂolﬂ el = (H) 1 |
1-19 SC-0196-4118 L-7. M-7 E:Screw (M3x05) | Edel gul FE4MIx05) 4 |
1-20 11-016W-2700 L-T. M-7 :Sprlng Washer For [-18 Felels 3 22y oy 4 I
=21 | 11-017W-2700 | L-7. M-T |Washer For I-18 ELEL LS L E] + |
I-22 11-020W-5307 L=7. M-7 | Stopper Washer For I-18 spols] galols ANH e 1 !
1-23 | 11-021R-5307 | L-7. M-7 | Stopper Rubber Washer For I-18 Stels) Aol s R4 1|

L-7=KM-506-T5
M-T=KM-530-75
L=KM-506

*=Gauge Part




Reverse Button Mechanism
OfXl B 2

’._«———-—-'—“-—-

J-6 3

Y

5 # 8

[
|
49

.r-no

W\

f— f J4
s 8 o w—
J1
Ref.No.| Parts No. Note Name of Parts & ] Q'ty
J-1 12-001A-5607 | L-7, M-7 | Reverse Button Case I!'{! Aol & 1
J-2 S$C-0523-4122 | L-7, M-7  Serew (9/64° n=40) | Bl 252 Bebg(os n=0) | 2
[ [
J-3  |12-131A-5607  L-7, M-7 | Reverse Button S/W (Ass'y) |99 vy A93(2) 1
J-4  |12-0128-2700| L-7, M-7 iS(.‘l'(.‘W (M2x0.4) i.“;-?f’] 13 = | 2
| | | !
| [ |
J-5  |12-004P-5607| L-7. M-7 |Reverse Button Actuator Pin |94 vy FEd 1
| |
J-6 |43-009C-1600| L-7. M-7 |E-Ring (49) i#lﬂ& ZY(EY 9) 2
i
J-7 |12-007A-5307| L-7. M-7 | Reverse Feed Control Lever i‘-‘l’i'. uy 2§ del(z) 1
| ! |
J-8 |SC0178-4118| L7, M-7 | Serew (11/64° n=40) | el ol 2ebA1/64 n=40) 1
J-9 | 12-008G-5607 | Spring For J-7 43 By A44 i A9 1 NOTE:
| L-T=KM-506-75
J-10 | 12-009R-5607 | L-7. M-7 | Insulated Rubber 2514 ¢33 44 2% 1 M-T=KM-530-75
| L=KM-506
M=KM-530
| [CJ=Common Part
J-11 |12-010A-5607 | L-7, M-7 | Reverse Button Cable Bushing a3 uyl Aoy 4 1 *=Gauge Part




Program Unit Box &Presser
Lifting Solenoid Mechanism

208 RUE 94 2 KIS 2 28 2l

Roto. - Parts No. Note Name of Parts = o T
K-6 ' SC-0548-4122 |  L-7. M-T | Serew (3/16" n=28) Faol g3 BEb(3/16" n=28) 2
K-7 KM-2507 L-7. M-7 | Auto Knee Lifter Solenoid Ass'y ;4-&-&*& s L U ES] (1)
K=i-1l  HEC-2507 | L-7. M-7 |Aute Knee Lifter Solenoid | HEFE &% #Y (5PF-5) | @
K-7-6 | SC-0183-4122 | L-7. M-7 | Screw (15/64" n=28) el B HEUBA5/6 n=28) | (4)
|
K-7-7 | 06-051W=7400 Washer For K-7-4, K-7-3 EER DY ' (4) |
SN-0121-4000 L7, M-7 n=28) T R(15/64" n=28) | (-ﬂ_| K7
13-013A-257A | LT M7 | Knige Litter ¢ 4ERE £ 42 2@A(AK) ' [{}] | loptlon)
K-7-10 | SC-0497-4122 -7, M= | Screw (3/16" n=28) [§I-°l W H2UG4(3/16" n=28) o
430144 L-7. M-7 | Back Cover For Knee Lifter EFE Y HEY(AK) (1
K-7-12 | 43-0154-257A | L-7. M-7 | Knee Lifter Shaft Bushing | HEFE FUS £2AK) (1)
K-7-13 | 43-016R - 0il Seal For K-7-12 | HEFE #9% 2Y9d(AK) (1)
T
| K-7-14 | 43-017C-257A | L-7, M-T | Nut For Knee Lifter | #EFE Y UR(AK) (1)
K-8-1 43-018A-257A L-7. M-7 Knee Lifter Shaft AE5E ¥US (#H) (AK) (1)
K-8-2 L-7. M7 | Washer For K-8-1 A3 A shd 1) ' .
K-8-4 L-7. M-7 | Collar For K-8-1 $E57E F9 3 AehAK) 1) | {option)
K-8-5 | SC-0512-4515 | L-7. M-7 | Serew (11/64" n=40) Fael WaLA11/64" n=40) (2)




Lubrication

S
P L.
[« BINE]
L-14-9 '-'I_""s '
]
L-lA-IOL_‘r_? '
r |
L-14:5 |
L-14-6 i
L1412 L-14-11
-
y : H
Lommoenq 0OOL142 :
L1 L i
' i
-
L-16 = |
" C1s :
S ——— -
Ref.No.| Parts No. Note | Name of Parts Ll =] Q'ty A”'mw
L-1 44-001C-2500 ' 0l Gauge Window % 1
L-2 44002 R - 2500 0-Ring For L-1 #% 28 (G25) 1
L4 44-031C-1230 L L=7 Arm 0il Shield uhired g 1
L-5 44-0000-1230 L, L7 0il Wick EEE] 1
L-6 SC-0120-2118 L. L-7 Serew (9/647 n=40) ol el BH@aha(9/647 n=40) 1
L-7-1 | 44-012C-1230 Ol Return Tube "A” # selz | (1)
L-7-2 44-055A-5060 L. L-7 il Return Felter # 9= (1) |
L-7-3 | 44-052C-5300 | M, M-7 Oil Return Felter $5 HE2(A) [EVI R
L-7-4 | 44-012C-1230 | 0il Retwrn Tube "B i slelz | | -
L-7-5 | 44-056G-5300 Return Oil Tube Spring W £ AEY (1)
L-7-6 | 44-055C-5300 Return Oil Fipe W el % [ |
L-8 44-D48M -3500 [0l Return Felter Holder T ALl 1 |
L-9 01-N09F -2350 | Dil Return Pipe Holder Aol el 2 |
L-10 SC-0548-4122 | Screw (3/167 n=28) Faol S 443187 n=28) 2
L-11 44-008P - 2500 L. L-7 Upper Shaft 0l Pipe Ass'y & i el E(#) [E3
L-12 44-008P-3500 | M, M-7 | Upper Shaft Oil Tube [EELH 1
L-13 44-009 P -2500 Oil Pipe For Lower Shaft & 7& shelz 1
L-14 14-150A-2500 0l Pump Ass’y 24 WE(R) 1
L-14-1 | 44-012A-2350 0ll Pump Body XETEET] 1)
L-14-2 | 44-011W-1600 | Washer For L-14-1 24 g BN g A4 (3}
L-14-3 | SC-0528-4125 Serew (9/647 n =40) el FEuH REUAHEE n=40) (3 |
L-14-4 | 44-010C-1600 Nipple For 0il Return Pipe b Shol m o4 (1}
L-14-5 | 44-009C-1600 0l Nipple For Lower Shaft 4% & Ui [ m |
L-14-6 | 44-026A-1230 | Impeller EEL |
44-117A-1230 Piston Aag )
[ 44-118G-1230 Piston Spring a2z (1) L-14
44-1195-1230 Pin Screw For L-14-8 NAE AEy Ay (1)
44-120P-1230 Pin For L-14-8 S 2E ~uy A(RP2xE) )
44-004C-2350 | Cover For Oil Pump EXEEEL] | ()
L-14-12] 44-024C-1230 Ol Pump Cap EEECE] (1)
L-14-13| 44-005C-2350 Magnetic Holder EEE | (1
L-14-14]_SC-0120-2118 Screw (9/61°_n=40) [ 3 %ol Mol AEA9/68 n=40) | (4) NOTE:
L-14-15] 44-019A-1230 | Collar For Impeller Shaft I EEXL | (1)
L-14-16] 5C-0512-4515 Screw (11/64°_n=40) ol BB n=40) @ k:=mm’fs
L-15 44-010A-2500 0ll Pump Bracket 2 WE ne 1 Bm‘ '_am“m
L-16 SC-0548-4122 Screw (3/16° n=28) Fael 3 ALh4(3/167 n-28) 3 M=KM-530
L-17 44-016G-1230 0il_ Pump C Spring 29 H= xqE Any | 1 [J=Common Part
L-18 44-015A-1230 0il Pump Connection Collar 24 W= zde ddz) [ 1 ] #=Gauge Part
L-19 | 5C-0542-4515 Screw (11/647 n=40) Fel Y4164 n=40) | 2 |




Accessories
OIMIAREI

maes
TTYTTTTT
oooocooo0o0
M9




RefNo.| Parts No. Note Name of Parts B | (T i
M-1 91-001C-1230 Accessory Bag el 4 e 1
M-2 a91-002C-1230 Driver{Large) Edfele (k) 1
M-3 91-003C-1230 Driver(Middle. Small) E2pol e (th, ) | 1
M-5 Needle uh 3 |
M-6 07-005A-2700 L-7, M-7 Bobbin{AL) EXl] | 2 :
M-7 07-008A-1230 | L. M Bobbin(Steel} ] 2 |
M-8 S1-005C-2700 | L-7, M=7 | Spanner 2y e 34 27§ 2449 1 |
M-§ 91-001C-2700 | L-7, M-7 L Wrench(2mm) L @4 (2mm) | 1
M-11 | 10-001A-2700 | L-7, M-7 Fixed Mes A= A(TANTOL) | 1
M-12 | 81-006C-2700 Head Cover EEIEL | 1
M-14 [ 51-008C-1230 Oll_Tank K] [ 1
M-15 | 44-010C-1230 | Magnetie 4 [ 2
M-16 | 01-043C-1230 | Head Hinge E -2
M-17 | 01-042R-1230 | Rubber Cushion For Hinge [EEETET] " 2
M-18 | 01-041R-1230 | Head Support Rubber "A™ Ha TH(g) 2
M-19 | 01-013R-1230 | Head Support Rubber "B Ha ZF(h) 2
M-20 | Nall E [
M-21 $1-012C-1230 | Head Rest oy id 1
M-22 60-0014-2500 | N.Pas Belt Cover "A” g Ay AT 1 |
M-23 | 60-003A-2500 | NP4 Belt Cover(N.P) e Ay (NP) |
M-24 | 60-002A-2500 | Belt Cover “B” [EELCINS 1]
M-25 SC-0344-4125 | Screw (5/16" n=24) Fiol $2693 REFA16 n=01) 2 |
M-26 09-025W-8270 Washer For M-22, 23 L ER L] 2
M-27 SC-0184-4118 Serew (3/16" n=28) | F4ol vl A 4(3/16" n=28) 1
M-28 . 10-020W-2700 Washer For M-22, 23 2E3 §shy 1
M-20 | 91-0025-3400 Nail For M-24 114 2
M-30 | 41-1014-1230 Bobbin Winder Ass'y FEEIT 1
M-31 | 44-030A-5300 0il Pan 294 [E3

-3z 44-003M-1230 Qil Pan Gasket 2% 7tAd 2

-33 SC-0347-4122 Screw (M8x1.25) FW¥el 23 A A (MEx1.25) 1
M-34 44-005R-1230 Packing For M-33 W7y A4 og 1
M-35 | 43-001A-1600 [Knee Lifter Fad Ass ¥ ¥ [E3] 1
M-35-1 | 43-106C-1600 Knee Lifter Shaft ¥ = 1
[M-35-2| 43-101R-1600 Knee Lifter Pad ¥ ) 1
(M-35-3 | 43-102C-1600 Knee Lifter Pad Insert Plate L DE Gl g 1
M-35-4 | 43-101A-1230 [Holder For M-35-2 4wy 2% o3 g2 1 M-35
M-35-5 | 43-1085-1230 [Set Screw For M-32-4 I EFEEETD 1
M-35-6 | 43-106C-1230 [Knee Lifter Arm Joint Complete XY EFETE] 1
M-35-7 | SC-0181-4116 Serew (5/16” n=18) A2k W #uh4H5/16" n=18) 2
M-35-8 | 43-106C-1600 | Shaft For M-34-1 [EELE 1
M-36 | 43-009C-1600 |E-Ring(49) A & Y(EY 49) 1
M-37 91-007 A-2302 Thread Stand Ass'y A Eel@) 1%
M-38 | 43-007A-1600 | Knee Lifting Controller EEE] | 1
M-38 | SC-0106-4111 | Serew (15/64” n=28) 7 wEB(15/64" n=28) |
M-40 SC-0545-4518 |$crew (15/64" n=28) Fdol Hul AEfA(15/64" n=28)| 1
M-41 | 43-002§-3500 | Serew (15/64° n=28) Fdel del FEd415/64" n=28) | 1
M-42 | SN-0105-4000 | Nut (15/64" n=23) %7 WE(15/64" n=28) | iliE®
M-43 43-008G- 1600 Spring For M-38 Aol Axd ] 1
M-4 | 43-010A-1600 Knee Base Rubber 4 Fyy i g | 1
M-45 04-104R-1230 N.PA4o} 0il Cap vhpc] 434 oA | 1
M-45 01-050A-5300 Sub Needle Plate Cover HE HE Ay 1
M-46-1 | 01-051A-5300 Fixed Plate For M-37 Av 2y 1
M-46-2 | 01-0525-5300 | | Serew {1/4" n=44) Fdel 4% FEGA4 n=#) 1 il
M-47 | 44-026A-5300 Chip Shute Guide(L) w# 7ol S(F) 1
M-48 | SC-0543-4525 | Serew (11/64” n=40) el $2 4% 1EU401B n=a0)| 2
M-49-1 | 90-041A-5300 | Table Holder Hlel 4 &34g | 1
M-49-2 | 90-043A-5300 | Chip Shute Plate(U) 3 ik | 1
M-49-3 | 90-044A-5300 Chip Shute Plate(L) A A2H(F) 1 M4
M-49-4 | 91-0025-3400 | Nail For M-40-1 b4 | 3 :
M-49-5 | SC-0525-4122 [ Screw (11/64° n=40) |4l % 223401164 n=40)| 8
M-49-6 | SN-0101-4000 Nut (11/64" n=40) [ &Y 2(11/647 n=40) 3
M-50 | 13-153A-5300 | L, M Hook Protect Plate( 1/87) EEI LT 1
M-51 | 13-051A-5300 | L-7. M-7 | Hook Protect Plate(1/47) (& wEg(43 1) 1
M-52 01-035A-5060 | L. L-7 Needle Plate(1/8") [ AB(1/8") 1
M-53 | 06-00TA-5060 | L. L-7 Feed Dog(1/8”) [ EH1/ET) 1
M- | 05-010A-5300 | Presser Foot(1/8") = RY(1/87) | 1
M-55 | 01-035A-5300 | M, M-T Needle Plate(1/8") 120/87) | ]
M-56 | 06-038A-5300 | M, M-7 Feed Dog(1/8") F1/87) 1
M-57 | 81-011C-1230 | 0il Tank %% 1
M-58 | 44-011R-2350 | Packing 244 Fiya 2R 1

L-7T=KM-506-75
M-T=KM-530-75

#=Gauge Part




Special Parts For [KM-506-7N + KM-530-7N]
[KM-506-7N - KM-530-7N] &

g =5 2

RotNo| Parts.No O'iv e
N-1 01-035M -506N Model Mark(KM-506-7N) 29 sla 1

N-2 01-040M-537N Model Mark(KM-530-7N) £ oja 1

N-3 02-001A-537N Upper Shaft 4%(NP) L=431 1

N5 | 02-003A-2350 Pulley #a 1

,\'-6-25:’: 01-019P~-2350 Guide Pin For Synchronizer 42z dels 71Ed (2

N-6-26 | SC-0108-4113 Screw (M6) KT el wEE(ME) (2) N-6
N-6-27| 01-020W-2350 Washer For Synchronizer AR dels AxF sha 2)




Gauge Parts
HOIR 2HA

[KM-506 Series]

“._ MName of Parts

“1»'.8_:'_ (3.2mm)
5/32~ (4mm)
316 (4.8mm)
7/32” {5.6mm)

Needle Plate
 —u
(A-31)

01-035A-5060

01-210A-5060

Feed Dog

(D-42)

Presser Foot

N

(H-9)

06-007A-5060

06-007A-5060

01-310A-5060

01-410A-5060

06-00TA-5060

05-010A-5300

05-111A-5300

05-111A-5300

06-007A-123A

05-112A-5300

/4" (6.4mm)

38" (9.5mm)

01-036A-5060

01-510A-5060

i
i

06-007A-123A

05-112A-5300

06-007TA-123A

05-112A-5300

[KM-530 Series]

AN
AN

“._ Name of Parts

Gauge Size .

| p

/8" (3.2mm)
5/32° (4mm)
3/16 7 (4.8mm)
7/32°  (56mm)

/47 (BAmm)

38" (9.5mm)

Needle Plate
O—— ©
(A-32)
01-035A-5300
01-111A-5300
01-112A-5300
01-113A-5300

01-036A-5300

01-115A-5300

Feed Dog

(D-43)
06-038A-5300

06-038A-5300

06-038A-5300

06-111A-5300

06-111A-5300

06-111A-5300

Presser Foot

o
(H-9)
05-010A-5300
05-111A-5300
05-111A-5300
05-112A-5300

05-112A-5300

05-112A-5300




T3 gAE
Changed Parts List

No. | Ref. No Parts. No Name of Parts Contents Date Old Parts. No Remarks
1 C-16 07-010A-1230 |Lower Shaft Bushing(R) |Substitution 98, 2 07-002A-1600 98, 3/4
2 F-51-1 5C-0513-4515 |Screw(1/8" n=44) Additional Parts 98. 3
3 K-7-15 Hinge Screw Deleted Parts 98. 3 15-0085-3400
4 | K-7-16 Spring for K-8-1 Deleted Parts 98. 3 43-019G-257A
5 K-8-3 E-Ring(@8) Deleted Parts 98. 3 40-002C-2350
6 M-50 13-153A-5300 |Hook Protect Plate(1/8") |Only for Regular M/C 98. 4 13-151A-5300
7 F-60-1 13-151A-5300 |Hook Protect Plate(1/4") |Only for Regular M/C 98. 4 13-053A-5300
8 J=4 12-0128-2700 |Screw Substitution 98. 4 S5C-0337-4125
] M-51 13-051A-5300 |Hook Protect Plate(1/8") |Ouly for Trimming M/C 98, 4
10 F-60 13-053A-5300 |Hook Protect Plate(1/4") |Ouly for Trimming M/C 98. 4 13-053A-5300
11 [ C-26-1 07-001A-357A |Rotary Hook Ass v Additional Parts 98. 5
12 M-30 41-101A-1230 |Bobbin Winder Ass y Substitution 98. 6 41-001A-1230
13 [A-28 02-003A-2700 [Nylon Clip Substitution 98. 8 01-009R-2700
14 D-47 06-0205-1230 |Screw(3/16" n=32) Substitution 98. 8 5C-0173-4118
15 B-15 02-005A-2500 |Upper Shaft Bushing(M) |Substitution 98, 8 02-005A-3500
16 | L-20 Qil Nipple(U) Deleted Parts 98. 8 44-0108-3500
17 L-21 0il Nipple(L) Deleted Parts 98. 8 44-0118-3500
18 |L-12 44-008P-3500 |Upper Shaft Oil Pipe Change of Blue Point 98. 8 44-012C-3500 98, 4/4
19 | E-27 10-0678-7507 |Stud Serew for E-26 Substitution 98, 9 10-0208-25TA
20 | A-16 04-104R=-1230 [Arm Rubber Cap Substitution 98. 10 01-112R-1230

NOTE )




#3 ClAE

Changed Parts List

No. | Ref. No Parts. No Name of Parts Contents Date Old Parts. No Remarks
2 | A0 01-035P-1370 | Machine Number Plate |Substitution 98, 10 01-035P-2500
22 | A-33 SC-A119-4119 | Serew(11/64” n=40)  |Substitution 98. 10 01-1365-1230
23 | a-3 SC-A119-4119 | Serew(11/64” n=40)  |Substitution 9. 10 01-1365-1230
24 |B-23-1 | 02-007A-2500 '}:‘"}g{ R e e of ‘Bloe ot L2 02-007A-257A
25 |E-9 10-002A-257A | Rotary Mes Change of Blue Point | g8, 12 10-006A-2700
2% |E-15 10-015A-5307 E:m‘i;;'“t’f::‘ Lever | o bstitution 8. 10 10-0124-257A
27 |F2 13-021C-5300 | Snap Ring for F-20 Change of Blue Point | 93, 8 13-021R-5300
2 | G-43 04-006C-5300 | Needle Bar Thread Guide |Substitution 8. 10 04-004C-5300
29 |19 11-0138-5060 | Stud Screw for 1-8 Substitution 98, 11 16-1138-3710
W | G2 04-006A-5060 | ecole Bar Slide GUde | gronge o b poine | g9, 1 04-005A-2500 99, 1/4
a1 | F-0 13-140A-5300 g“f:hg;i"i“‘ gtall Change of Blue Point | 99, 1 13-040A-5300
32 | F-45 13-146A-5300 | Mes Mounting Base Change of Blue Point 99, 1 13-046A-5300
13 | E-27-1 07-011W=-1230 | Washer for E-27-1 Additional Parts 99, 2

34 | A-a7 SC-0104-4517 | Screw(11/647 n=40)  |Substitution 09, 3 SC-0542-4515
35 |B-2s SC-0504-4515 | Serew(1/4” n=40) Substitution 99. 3 5C-A129-4515
3% | B-28-1 SC-0129-4515 | Serew(1/4” n=40) Substitution 99, 3 SC-A120-4515
37 | B3l SC-0507-4515 | Serew(15/64° n=28) Substitution 99, 3 SC-0114-4515
3 | C-6 SC“[ISI{D?--I:')I:') Serew (15/647 n=28) Substitution ag, 3 SC-0114-4515
39 |c-25 SC-0104-4517 | Screw(11/64” n=40) | Substitution 99. 3 SC-0542-4515
0 |Dp-1s SC-0158-4122 | Screw(9/64° n=40) Substitution 9. 3 SC-0528-4125




3 gAE
Changed Parts List

No. | Ref. No Parts. No Name of Parts Contents Date Old Parts. No Remarks
41 F-8 SC-0507-4515 | Screw(15/64" n=28) Substitution 949, 3 5C-0114-4515
42 | F-39 SC-0158-4122 | Screw(9/64° n=40) Substitution 99, 3 SC-0528-4125
43 | H-13 SC-0158-4122 | Screw(9/64° n=40) Substitution 99. 3 SC-0528-4125
44 H-20. SC-0502-4125 | Serew(11/64" n=40) Substitution 9.3 SC-0531-4125
45 H-39 8C-0543-4525 | Screw(11/64° n=40) Substitution 9. 3 SC-0175-4522
46 | H-46 SC-0543-4525 | Screw(9/64" n=40) Substitution 99. 3 SC-0175-4522
47 | J-2 SC-0523-4122 | Screw(9/64" n=42) Substitution 99. 3 SC-0528-4125
48 | M-41 43-0028-3500 | Serew(15/64" n=28) Substitution 99. 3 SC-0546-4518
45 | M-46-2 01-0528-5300 | Serew(1/4” n=44) Substitution 9. 3 SC-0133-4122
30 | C-4 03-002A-1230 | Upright Shaft Bushing(U) |Substitution 99. 8 03-002A-257A 99, 3/4
51 | C-15 07-010A-1230 | Lower Shaft Bushing(R) |Substitution 99. 8 07-006A-257A
52 | B-20 02-006A-257B | Upper Shaft Bushing(R) |Substitution 99, 8 02-006A-257A
53 [ A-46 40-001A-2700 ?,::;i:";’oizf":ss- s |Substitution 99. 8 40-001A-257A
54 B-12 02-015A-5300 | Upper Shaft Bushing(F0 |Substitution 99, 8 02-014A-5307
55 | M-52 01-035A-5060 | Needle Plate(1/87) Additional Parts 9. 8

56 | M-53 06-007A-5060 | Feed Dog(1/8) Additional Parts 9. 8

57 | M-54 05-010A-5300 | Presser Foot{1/87) Additional Parts 99. 8

58 M-55 01-035A-5300 | Needle Plate(1/87) Additional Parts 94, 8

59 M-56 06-038A-5300 | Feed Dog(1/87) Additional Parts 99, 8

60 | M-57 91-011C-1230 | Oil Tank Additional Parts 99, 8

NOTE )




+3 tAE
Changed Parts List

No.

Ref. No.

Parts No.

Name of Parts

Contents

Old Parts No.

Remarks

61

M-58

44-011R-2350

Packing

Additional Parts

62

M-13

Head Cover

Deleted Parts

00, 3

41-013C-1230

00. 1/4

02-015C-2500

Oil Adjusting Pin for B-1

Substitution

02-015C-2350

64

Spring for B-2

Deleted Parts

02-017G-1230

02-018W-1230

Rubber for B-2

Substitution

00. 3

02-118W-1230

66

B-6

Washer for B-2

Deleted Parts

00. 3

02-019W-1230

F-62

01-0525-5300

Serew(1/8" n=44)

Substitution

00. 8

SC-0133-4122

7

72

73

4

79

80

NOTE )




SunLhtar

KOREA SEWING MACHINE IND. CO., LTD.
HEAD OFFICE

4T ~

OVERSEAS NETWORK
MIAMI U. 8. A - KOREA SEWING MACHINE INC.

INDONESIA - KOREA SEWING MACHINE IND. CO.,
(JAKARTA BRANCH]

. LILIN RAY~ ELOK NB 8/

VIETNAM - KOREA SEWING MACHINE IN
(HOCHIMIN BRANCH)

NGUYEN NH ST, WARD 4 TAN BNH

CHINA - SUNSTAR INDUSTRIAL SEWING MACHINE COQ.. LTD.
(GUANDONG BRANCH

[SHANGHAI BRANCH)

(FUJIAN BRANCH)

T
sunstar@sunstar.co.kr
Mttp &/ www. sunstar.cokr swi@sunstar.co.kr
fortuna@sunstar.co.kr




ANMF REECE
e Saire Shatem i

AJBSTE M July 38

SPARE PARTS ORDERING
FROCEDURE

This Servica Manual is issued for the AM.F
Resce Autojig Machine, AJB4-T20 July 28
“E LAL MN® 0001 onwards

Customer should furnish the catzlogue pan
numaer, the seral number of the maching, and
informslicon as rsguesied in notes on pagess
llustrating the parts.

Individual gars are furnished without scraws,
nuts, faper piﬁs, cottzr pins, dowsls, keys,
spnng posts, clamp suds, washers, sic., as
thess can be transferred in mostcasas fromtne
pan teing replaced. Every part has its own
numbear and can be ordared separately.

Fars should not be returned without our pravi-
ous approval. All return shipments should be
sant carriage paid to:-

W

A.M.F. Reece
DIVISION OF AM.F. REECE, INC
CLAYTON WOOD CLOSE,
WEST PARK RING ROAD,
LEEDS, L5168 800
ENGLAND

aris List

Page {01



A E REE=ECE

A & —_ —_r
q;_-r_rg.-—._,.":,:gr_' 2:.:‘.‘.'4:.""1;’..'::& 1"--' Dﬂ' b L =

ELECTAICAL & PNEULATIC COMBONINTS!

= PR i
TADLZ AND TRAME

Page 10.2 AJBaTI N Juy 28




AMF REECE

~ Dot Feicsa, Beseer. Hocte 10 Parts List
|
10.1 ELECTRICAL AND PNEUMATIC 101 ELECTRICAL AND PNEUMATIC
COMPONENTS COMPONENTS CONTINUED.
TEN CODE Mo,  DESCRIPTION QTyY ' ITEM CODE Mo,  DESCRIPTION QTy
1 —_— Efxa On/Off Box 1 47 032103 Sloow Smm 3
2 045863 Frassure Gauge 1 45 Dagate Small Cable Gland 1
020727 1/8" Sieeve Coupler H 40 —— Wood Scraw 2
032100 178" -dmm Adaotor 1 | 5 032120 Air Valve Onioff 1
3 028523 4Amm Rubber Grommeat g 5 107350 Sracket 1
4 —_— Rubber Grommst =] 52 020713 Slbow 1f4"x8mm 1
5 057110 Electrical Cabinet 1 53 020871 MBx30 Cap Hd Scraw 2
& 048548 Capacitor i 54 g21089 WME Flain Wasner Z
7 048735 12 ‘Way Terminal Stnp 2 a5 c21088 ME Mut 2
& 0489532 50 W Weir Power Supply 1 o5 021028 MB Spring Washer 2
048933 10 watt 5 Ohm Resistor 1 57 057050 Ext. Harness T Cann 1
] 57085 Frame 1 = Q46585 Control Box 8Mntg. Bkt 1
10 632110 Straignt Fitting 4mm 1 5E 020851 Mdx1§ Cap Hd. Scraw 4
11 048740 Filot Valve 60 047072 AMF Reece Control Box 1
12 032005 Eloow 4mm 1 L4857 Contraller End Plate 2
13 021083 A Mut 2 0474t Controller Facia 1
14 DE0389 T Connector 4mm 1 048501 EPROM i
15 032150 'T Connectar 4 1 B1 148847 Capacior Clip 1
1S 020Bas M330 Cap He Screw 1 BZ 020878 Max1d Cap Ho Scraw 1
17 —_ WM3x30-Cap Hd Screw 1 021088 Ma Mut 1
18 032103 &mm Elbow 1 21092 M4 Flain Washer 1
18 057123 5 Station Manifols 1 020843 M3X1Z Cap Hd Scraw 1
el JEBBAT Fuszh In Fitting, Smm 10 021085 M3 Mut 1
21 020852 M4x25 Cap Hd Screw 2 a3 020831 d4x16 Cap Hd Screw 4
2z 021082 M4 Plain Washer 2 54 021086 M4 Mut 4
23 0Z1025 W4 Bpring Washer 2 &5 048584 Panduit Cannscior 1
24 Q21088 M4 Nut 2 ' 56 048555 Panduit Cannector Cover 1
23 032107 1/4"-ME Elbow Adaptor 1 048538 Paolarizing Pin 3
a5 — WMEx12 Bult Hd Seraw 2
27 Q45840 M5 Aluminum Riviut 2
28 032015 drackat 1 Mot Nustrated
25 04a0es Filter Reguiator 1
3o 032108 WA Gmm in ling Adaptor 1 0538480 ZfEmm Farrte 3
31 032135 1/8"-4mm Branch T Adapter 1 058682 8.5mm Ferrite 3
32 Q7085 Efka Motor ABE2 1 158684 13mm Hinged Ferrite 1
Q488ED Speed Piug Harness 1
33 - Wood Screw <]
34 057115 Srace, LH 1
g 057116 Srace, RH 1
35 0zZ0g82 MSx10 Sutt. Hd. 3crew a
a6 057100 TableTop 1 l
a7 210638 Mator Mounting Balk 3
35 0210538 ME Nut 3
21053 KB Washer 3
38 047150 Drive Belt 1
40 030956 Caontact Blogk 1
41 020548 Mo, 5x5/8" Pan Hd Scraw 4
4z (48455 Zrop Etart Piate 1
43 248450 Start Bution 1
dad 030822 Stop Sunan 1
43 Q30828 Contact Slock 1
46 025450 Nylan Grommest 3

AJBATZ M Juiy 58 Fage 102




ARNFE REECE

i Btter T, Clarrar it

(9

* _-___-_"g 29 e_—_;
‘:\:|_.-" %
foe < =~

)

!
;@

23

""a)ﬁw
0
o

21 WL = B = 3

20 ——*‘y = ;Kf

o« F—= ] IRy AT,

" @/&‘Qﬂ %w-""‘_—10'11

[

.-l"‘-\-_q:l

i
/
it ((@.FH

/ﬂl

48 -

Fage 10,4

AJBAT2 M Juty 98




ANAFE REECE

_ B Frhaa (Aares  Hlch

10,1 G DRIVEISNUBBERIIG EJECT

ITEM CODE Ne.

JIG DRIVE

i 048085
2 043535
3 Q30511
4 021088
=) 021087
=) 021028
7 020384
2 222060
g 028200
10 048533
11 Q48530
12 020855
13 021026
14 0208232
15 025280
16 02501 G
17 028125
18 023250
15 0a5E20
20 020842
21 02s070
22 £2e128
23 028020
24 28030
25 021068
25 020892
a7 C21028
28 02ez10
29 021053
3o 021058
31 032040
32 028192
33 —
34 0320085
35 030820
35 055110
3r 058023
35 g208a7
39 157055
4 04325
JIG EJEC

41 048540
42 052010
43 020884
44 021098
45 J4B2EC
46 J32043

AJBATI M Juky 58

DESCRIPTION

Orrve Arm

Crive Caver Stud
Mounting Arm Scoeniric
ME Mut

M2 MNut

M3 Plain Washer
MSx1E Butt Hd Scrow
Stud

Rod End

il Cowver Tube

il Cower

Max30 Cap Hd Sgrew
Ma Spring Washer
Maxo Grub Screw
Pivat Spindla

Drive ‘Wheel

' Ring

Free Wheel Housing
Dnve Fiate

M3x10 Cap =d Screw
Bearing

Milos Ring

Washer

Locknut

MBE Washer

ME=25 But Hd Screw
ME Spnng Washer
Rod End

MB Plain Washar

MB Mut

Flow Contral

Cylindar

MaxG Sutt Hd Screw
Me-4mm Eloow Adaptor
Criva Cylinder Stud
Cover 3tud

Jig Orive Base Plate
MEx10 Csk Scorew
Orrve Cover Guard
Thumb Mut, Gmm

Myion MNose

Jig Eject Bret

MSx16 Sult Hd Screw
MZ Plain Washar

Jig Eject Cylinder
Flow Controi

aTY

B A

e |

e

T

ek ok b b

et b ol = ol ok ] B =k

[ Ry

i b B ) 2 i

ITEM CODE No

SMUBBER
a7 DAETED
45 057023
43 057030
50 020582
51 021008
52 057122

Mot ustrated

53
4

058140
00325

10 Parts List

DESCRIPTION

Shock Absarber
Snubber Bkt

Mylon Damper Block
MZx18 Butt Ha Scraw
M2 Flain Washer

Rear Slawer

Jigh Drive Regulator
amrm In Ling Restrictar

any

[ O B

Page 10.5



10.3  PRESSER FOOTIG FLAP/AMPLIFIER

TEM CODE Nc. DESCRIPTION

M3x5 Cap Hd Serew
Phatacall Mag Skt
Fiore Optc Head
Pragser Foot AE"
Frasger Foar 1187
Frassar Foot 194"
Fact Siowsr
Finger Suard
Plain Washer
Slor Hd Screw

5 = Specal

Throat Plate Lacating Pin
Jig Fliap Bracket
Throat Plata, 118"

84.0005.9.006 Throat Plate, T\8"

PRESSER FOOT
1 020840
2 J57080
3 030715
4 023530
5 J25540
3 £25550
5 057120
L] g2ic28
5 e
JIG FLAP

=] fa0183
10 CER020
1" 57002
5

] E37003
12 s/ 130
13 ca0rad
14

15 MIx1d
18 o21088
1T L2161
18 CEEB40
1% 4820
20 C21025

agu 102

Throat Plata, 14"
Throet Plate Screw
M3 Csk Screw

Hax Ho Scraw

M3 Nut

M3 Piain Wagher

M2 5x5 Pan Ha Screw
Mylon Nass

M3 Spring Washar

Qry

g - ]

- ol el ol el ok A

i B e b B ek R

IR O

10 Paris List
iTEM CODE No. DESCRIFTION Qry
3 f20841 MxE Cap Hd Sorew 2
= 032048 Flow Canzrel 1
s 48742 Jig Fiap Cylinder 1
4 048758  Jig Fiap Cylinder Brackat 1
23 D4ETEC  Jig Flap Spring 1
26 05TCI0  Jig Eject Slice Plate 1
2T p207ss M3x10 Csx Scraw z
28 058080  Jig Fiap Cover Plate 1
S = Special

AMPLIFIER
28 — Serew 2
0 Q570s2 Ampifier Lo 1
Mol Bustrated
31 0B0325 Amim bn Lone Sastnotor z
32 84.0005.7.059 Spacer 1

AJRATE W Juby 98



— Bt Frirrs. Do N 10 Parts List
10.4 TURN ARM |
iTEM CO0E No. DESCRIETION ary ITEM CODE Ng, DESCRIFTION ory
i o1 000 Turm Linit 1 24 0210687 M5 Mut 2
2 {20888 MExI0 Cap HE Serew ] 21 C208TE Max10 Sap HE Screw 2
| 032040 Flow Comtral 2 22 —_— Fipe Clamp 2
4 Q20ES3 Max35 Cap Hd Soraw 1 23 Q45885 Turn Arm 1
5 0Z1082 M2 Blain Wasner 2 24 a21087 M5 Mut 1
5 080328 " Connecior, 4mm 2 25 032100 50° Elbow Adaptor 2
7 2400059011 Turmm Supood Bkt 1 26 OSE0iE Knife Cylinder i
] 053013 Piston Fod End Clavis 1 =7 1B IR 12 Schew 2
# asa013 Wnife Laver 1 28 — MEx20 cap Hd Screw 2
10 o20Ba7 MEx18 Cap Hd Screw i i —_ MEx1Z Bit Ha Scraw Z
11 oEe012 Cutrngger Turmer 1 30 a7 Clevis & Pin KRt 1
12 20855 Mdx30 Cap Hd Scraw 1 b 021088 M5 Full Nut 2
13 032110 Strasgnt Connector, dmm 2 a2 G21088 ME Plain Washer i
14 - MEx3S Cap Hd Screw 3
i3 JagB40 Tum Arm CyBndaer Mose 1
1e  D4BEIS Tufn Arm Cylinder 1
17 D4BE35 Turn Arm Cylinder Clamp 1
18 o210sa8 MS Flain Washer 1
13 20878 MS Speing MU ¥




AF REECE

e, e e,

10.5 HEAD AND SYNCHRONIZER

4
kY

CODE No. DESCRIPTION

0
3

1
e

1 —_ EEKA Synchroniser 1
2 Q57035 Iynch, Stapiliser Arm 1
3 057020 Synch. Spigot 1
4 057051 Foot Lift Soloncid 1
< CE7080 Sunstar Hzad 1
6 OSTO7TS Dense Adjusting Red 1

Fage 1038

ITEM

T
a
g
10
12
13
14

g8

CCODE MNe.

053170
0591735
84.0005.9.502
020858
0Z1088
021081
020675
021052

10 Parts List
DESCRIPTION QTy
Brush Mtg Brit 1
Extensicn Bkt 1
Anti-static Brush 1
M5x12 Cap Hd Screw 1
ME Blain Wasner 1
M3 Plain Washer 4
M3x8 Butt Hd Screw 4
M3 Mut 4

AJBE-TZ M July 58



ARMF REECE _
" Gotter Fidoas, Bocteer Madh 10 Parts List

10.6 KNIFE MECHANISM

ltern No. Code No. Descripiion Qty
1 059174  M2.5x5 Countersunk Screw Z
2 059172 Clamp Plate 1
3 058173 18mm Knife 1
4 038161  Smm Knife 1
5 058171  Adapter 1
& —_— & Hexagon Head Screw 1
T 058166  Slide Block 1
B _ Clamp Scramw 1
g 059164  Adjustable Helder Bkt 1
10 —- Slide Clamp Scraw 1

6

2&4

B4.72 1402 Page 108




Parameter list
for Sunstar Machines AJ 84-72

ANF REECE
_Betten, Tddeas, Battor Wade

NEW EFKA DRIVER MOTOR:

OLD EFKA DRIVER MOTOR:

AB211A

AB62CV1466
( Original: AB62CV1463 DATE: 26-11-98)

Parameter | Setting Setting Designation
110 180 18 Positioning Speed
111 2600 260 Maximum Speed
153 03 003 Braking Power at standstill
161 1 1 Counterclockwise rotation
171115612811981323 1 - Setting Needle Positions
180 005 005 Number of reversion increments
181 010 010 Activation delay of reversion
182 1 ON Reversion On
202 200 200 Foot down delay at the start
204 020 2 Holding power for presser foot lift.
213 20 3 Holding power fot Thread Trimm.
240 16 016 Activate Dense Control
270 6 - Pos.senzor
290 00 0 Lock stitch Sunstar
Setting Display: Setting LEDs light:
T
NVMLJ-D:_! 2 3 4 5 6 7 8
> [T T e |
[}
8806

Programming the Code Number:
Press the P key and turn power on.

Supplier CODE: 3112
Technical level: 1907

Press the P key
for Exit programming

Important !

Supplier CODE: 311
Technical level: 190

Press the P key
for Exit programming

Note:

Backtaking switches: S1 and S2 = OFF
Needle down switch: S4 = ON

The changed parameter values will be saved when you start sewing again !
Speed parameter is changed only after trimming and when you start sewing again !

Use manual EFKA for more informations.

Hruby Miroslav
2.11.2007



AMF REECE
Better, Odeas, Better Wade AJ 84-72 M

TABLE OF CONTENS

ELECTRICALAND PNEUMATIC COMPONENTS .....ooiiiiieeee e 3-2
JIGDRIVE/IGEJECT/SNUBBER .......coeoiieiiee ettt s ee e nns 3-6
PRESSER FOOT/JIG FLAP/AMPLIFIER ..ottt 3-10
TURNARM .ttt ettt b bRt s e e bt e b et st e st eA e R e e e b e R et e b e s ebe e e beneseenas 3-12
HEAD AND SYNCHRONIZER ...ttt b et 3-14
KNIFEMECHANISM ..ttt sttt s st ae e e st e e st e e sbe e e nae e seesane e e 3-15
Revised 03/2006

e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com 3-1

Phones: +420 582 309 146 (Service), +420 582 309 286 (Spare Parts); Fax: +420 582 360 606



AMF REECE
AJ 84-72 M Bevter, Ideas, Better Wade

ELECTRICAL AND PNEUMATIC COMPONENTS

Revised 03/2006
3-2 e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com
Phones: +420 582 309 146 (Service), +420 582 309 286 (Spare Parts); Fax: +582 360 606



AMF REECE

Bester Odeas, Better Made

ELECTRICAL AND PNEUMATIC COMPONENTS

AJ 84-712 M

DET | PART NUMBER |DESCRIPTION QTY
1 Efka On/Off Box 1
2 84.0004.6.865 |Pressure Gauge 1
2 84.0002.0.727 |1/8" Sleeve Coupier 1
2 84.0003.2.100 |1/8"-4mm Adaptor 1
3 84.0005.8.625 |4mm Rubber Grommet 5
4 Rubber Grommet 6
5 84.0005.7.110 |Electrical Cabinet 1
6 84.0004.8.948 |Capacitor 1
7 84.0004.6.795 [12 Way Terminal Strip 2
8 84.0004.8.993 |50W Weir Power Supply 1
8 84.0004.8.933 |10 watt 5 Ohm Resistor 1
9 84.0005.7.095 [Frame 1
10 84.0003.2.110 |Straight Fitting 4mm 1
11 84.0004.6.746 |Pilot Valve 1
12 84.0003.2.095 |Elbow 4mm 1
13 84.0002.1.085 |M3 Nut 2
14 84.0006.0.989 |'T Connector 4mm 1
15 84.0003.2.150 |'T Connector 4mm 1
16 84.0002.0.845 |M3x20 Cap Hd Screw 1
17 M3x20 Cap Hd Screw 1
18 84.0003.2.105 |6mm Elbow 1
19 84.0005.7.125 |5 Station Manifold 1
20 84.0004.6.847 |Push in Fitting, 5mm 10
21 84.0002.0.852 |M4x25 Cap Hd Screw 2
22 84.0002.1.092 |M4 Plain Washer 2
23 84.0002.1.026 |M4 Spring Washer 2
24 84.0002.1.085 |M4 Nut 2
25 84.0003.2.107 |1/4"-M6 Elbow Adaptor 1
26 M5x12 Butt Hd Screw 2
27 84.0004.6.940 |M5 Aluminum Riwnut 2
28 84.0003.2.015 |Bracket 1
29 84.0004.8.045 |Filter Regulator 1
30 84.0003.2.108 [1/4"-6mm in line Adaptor 1
31 84.0003.2.155 |1/8"-4mm Branch T Adaptor 1
32 84.0005.7.085 |Efka Motor AB62 1
32 84.0004.6.880 |Speed Plug Harness 1
33 Wood Screw 6
34 84.0005.7.115 |Brace, L/H 1
34 84.0005.7.116 |Brace, R/H 1
35 84.0002.0.982 |M5x10 Butt Hd Screw 6
36 84.0005.7.146 |Table Top 1
37 84.0002.1.068 |Motor Mounting Bolt 3
38 84.0002.1.058 |M8 Nut 3
38 84.0002.1.093 |M8 Washer 3
39 84.0004.7.150 |Drive Belt 1

40 84.0003.0.956 |Contact Block 1

Revised 03/2006

e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com

Phones: +420 582 309 146 (Service), +420 582 309 286 (Spare Parts); Fax: +420 582 360 606



AMF REECE
AJ 84-72 M Bevter, Ideas, Better Wade

ELECTRICAL AND PNEUMATIC COMPONENTS

Revised 03/2006
3-4 e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com
Phones: +420 582 309 146 (Service), +420 582 309 286 (Spare Parts); Fax: +582 360 606



AMF REECE

Beeter, Ieas, Seteer Miade__ AJ 84-7T2 M
ELECTRICAL AND PNEUMATIC COMPONENTS
<=
DET | PART NUMBER |[DESCRIPTION QTY
41 84.0002.0.948 [No. 6x5/8" Pan Hd Screw 4
42 84.0004.8.455 |Stop Start Plate 1
43 84.0004.8.460 |Start Button 1
44 84.0003.0.922 |Stop Button 1
45 84.0003.0.956 |Contact Block 1
46 84.0002.5.490 |Nylon Grommet 3
47 84.0003.2.105 [Elbow 6mm 1
48 84.0004.6.806 [Small Cable Gland 1
49 Wood Screw 2
50 84.0003.2.120 [Air Valve On/Off 1
51 84.0010.7.350 [Bracket 1
52 84.0002.0.719 |Elbow 1/4"x8mm 1
53 84.0002.0.871 |M6x50 Cap Hd Screw 2
54 84.0002.1.099 [M6 Plain Washer 2
55 84.0002.1.088 [M6 Nut 2
56 84.0002.1.028 |M6 Spring Washer 2
57 84.0005.7.050 [Ext. Harness D Conn 1
58 84.0004.6.565 [Control Box Mntg. Bkt 1
59 84.0002.0.851 |M4x16 Cap Hd. Screw 4
60 84.0004.7.072 |AMF Reece Control Box 1
60 84.0004.6.575 [Controller End Plate 2
60 84.0004.6.740 [Controller Facia 1
60 84.0004.8.901 |[EPROM 1
61 84.0004.8.947 |Capacitor Clip 1
62 84.0002.0.878 |M4x10 Cap Hd Screw 1
62 84.0002.1.086 |M4 Nut 1
62 84.0002.1.092 (M4 Plain Washer 1
62 84.0002.0.843 |M3x12 Cap Hd Screw 1
62 84.0002.1.085 (M3 Nut 1
63 84.0002.0.851 |M4x16 Cap Hd. Screw 4
64 84.0002.1.086 (M4 Nut 4
65 84.0004.8.994 [Panduit Connector 1
66 84.0004.8.995 [Panduit Connector Cowver 1
66 84.0004.8.996 |Polarizing Pin 3
Not lllustrated:
84.0005.8.680 [5/6mm Ferrite 3
84.0005.8.682 (6.5 Ferrite 3
84.0005.8.684 [13mm Hinged Ferrite 1
Revised 03/2006
e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com 3-5

Phones: +420 582 309 146 (Service), +420 582 309 286 (Spare Parts); Fax: +420 582 360 606



AMF REECE
AJ 84-72 M Bevter, Ideas, Better Wade

JIG DRIVE/JIG EJECT/SNUBBER

Revised 03/2006
3-6 e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com
Phones: +420 582 309 146 (Service), +420 582 309 286 (Spare Parts); Fax: +582 360 606



Bester Odeas, Better Made

AMF REECE

JIG DRIVE/JIG EJECT/SNUBBER

AJ 84-712 M

DET | PART NUMBER |DESCRIPTION QTyY
JIG DRIVE
1 84.0004.8.085 |Drive Arm 1
2 84.0004.6.935 |Drive Cower Stud 1
3 84.0003.0.511 |Mounting Arm Eccentric 1
4 84.0002.1.088 [M6 Nut 1
5 84.0002.1.087 M5 Nut 1
6 84.0002.1.098 [M5 Plain Washer 1
7 84.0002.0.984 |M5x16 Butt Hd Screw 4
8 84.0002.9.060 |Stud 1
9 84.0002.8.200 |Rod End 2
10 84.0004.6.535 |Oil Cover Tube 1
11 84.0004.6.530 |Oil Cover 1
12 84.0002.0.855 |M4x30 Cap Hd Screw 1
13 84.0002.1.026 |M4 Spring Washer 1
14 84.0002.0.922 [M5x5 Grub Screw 2
15 84.0002.5.280 |Pivot Spindle 1
16 84.0002.9.010 |Drive Wheel 1
17 84.0002.9.125 |'O" Ring 1
18 84.0002.5.290 |Free Wheel Housing 1
19 84.0004.6.920 |Drive Plate 1
20 84.0002.0.842 |M3x10 Cap Hd Screw 2
21 84.0002.9.070 |Bearing 1
22 84.0002.9.126 |Nilos Ring 1
23 84.0002.9.020 |Washer 1
24 84.0002.9.030 |Locknut 1
25 84.0002.1.099 |M6 Washer 1
26 84.0002.0.992 [M6x25 Butt Hd Screw 1
27 84.0002.1.028 |M6 Spring Washer 1
28 84.0002.8.210 [Rod End 1
29 84.0002.1.093 [M8 Plain Washer 1
30 84.0002.1.058 [M8 Nut 2
31 84.0003.2.040 |Flow Control 2
32 84.0002.8.192 |Cylinder 1
33 M4x6 Butt Hd Screw 1
34 84.0003.2.095 |M5-4mm Elbow Adaptor 1
35 84.0003.0.620 |Drive Cylinder Stud 1
36 84.0005.9.110 [Cover Stud 1
37 84.0005.9.023 |Jig Drive Base Plate 1
38 84.0002.0.807 [M5x10 Csk Screw 1
39 84.0005.7.055 [Drive Cover Guard 1
40 84.0004.6.525 [Thumb Nut, 8mm 2
Iy
Revised 03/2006
e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com 3-7

Phones: +420 582 309 146 (Service), +420 582 309 286 (Spare Parts); Fax: +420 582 360 606



AMF REECE
AJ 84-72 M Bevter, Ideas, Better Wade

JIG DRIVE/JIG EJECT/SNUBBER

Revised 03/2006
3-8 e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com
Phones: +420 582 309 146 (Service), +420 582 309 286 (Spare Parts); Fax: +582 360 606



AMF REECE

Beoter Ddeas, Better Wiade AJ 84-72 M

JIG DRIVE/JIG EJECT/SNUBBER

<=

Revised 03/2006

e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com
Phones: +420 582 309 146 (Service), +420 582 309 286 (Spare Parts); Fax: +420 582 360 606

DET | PART NUMBER |[DESCRIPTION QTY
JIG EJECT
41 84.0004.6.540 |Nylon Nose 1
42 84.0005.9.010 |Jig Eject Brkt 1
43 84.0002.0.984 |M5x16 Butt Hd Screw 2
44 84.0002.1.098 [M5 Plain Washer 2
45 84.0004.6.950 |Jig Eject Cylinder 1
46 84.0003.2.045 |Flow Control 1
SNUBBER
47 84.0004.6.765 [Shock Absorber
48 84.0005.7.025 |Snubber Bkt
49 84.0005.7.030 |Nylon Damper Block
50 84.0002.0.984 |M5x16 Butt Hd Screw
51 84.0002.1.098 [M5 Plain Washer
52 84.0005.7.122 [Rear Blower
Not lllustrated:
84.0005.9.140 [Jigh Drive Regulator 1
84.0006.0.325 [4mm In Line Restrictor 1




ANF REECE
AJ 84-72MJ " Betior Ideas, foettor Made

PRESSER FOOT/JIG FLAP/AMPLIFIER

Revised 03/2006
3-10 e-mail: service@amfreece.cz; parts@amfreece.cz, website: www.amfreece.com
Phones: +420 582 309 146 (Ser vice), +420 582 309 286 (Spar e Parts); Fax: +582 360 606



ANMF REECE

_Beetes, Meas, Setter Made AJ 84-72MJ
PRESSER FOOT/JIG FLAP/AMPLIFIER

PAGE | DET | PART NUMBER |DESCRIPTION QTY

PRESSER FOOT
3-11 1 84.0002.0.840 [M3x5 Cap Hd Screw 1
3-11 2 84.0005.7.060 [Photocell Mtg Bkt 1
3-11 3 84.0003.0.715 [Fibre Optic Head 1
3-11 4 84.0002.5.550 |Presser Foot 3/16" 1
3-11 S 84.0002.5.540 |Presser Foot 1/8" 1
3-11 S 84.0002.5.560 |Presser Foot 1/4" 1
3-11 5 84.0005.7.120 |Foot Blower 1
3-11 6 84.0002.1.026 |Finger Guard 1
3-11 7 Plain Washer 1
311 8 Slot Hd Screw 1

S=Special

JIG FLAP
3-11 9 84.0004.0.163 ([Throat Plate Locating Pin 1
3-11 10 84.0005.9.040 (Jig Flap Bracket 1
3-11 11 84.0005.7.002 |[Throat Plate, 3/16" 1
3-11 S 84.0005.9.006 |Throat Plate, 1/8" 1
3-11 S 84.0005.7.003 |[Throat Plate, 1/4" 1
3-11 12 84.0005.7.130 |Throat Plate Screw 4
3-11 13 84.0002.0.798 |M3x6 Csk Screw 1
311 14
311 15 M3x16 Hex Hd Screw 1
311 16 84.0002.1.085 |M3 Nut 3
311 17 84.0002.1.091 |MS3 Plain Washer 2
3-11 18 84.0004.6.840 |M2.5x5 Pan Hd Screw 2
3-11 19 84.0004.6.540 [Nylon Nose 1
3-11 20 84.0002.1.025 (M3 Spring Washer 2
3-11 21 84.0002.0.841 [M3x8 Cap Hd Screw 2
3-11 22 84.0003.2.045 |Flow Control 1
3-11 23 84.0004.6.745 |Jig Flap Cylinder 1
3-11 24 84.0004.6.756 |Jig Flap Cylinder Bracket 1
3-11 25 84.0004.6.750 |Jig Flap Spring 1
3-11 26 84.0005.7.010 |Jig Eject Slide Plate 1
3-11 27 84.0002.0.799 |M3x10 Csk Screw 2
3-11 28 84.0005.9.050 |[Jig Flap Cower Plate 1

S=Special

AMPLIFIER
3-11 29 Screw 2
3-11 30 84.0005.7.062 |Amplifier Unit 1

31 84.0005.7.059 |Spacer 1
Not lllustrated:
| 84.0006.0.325 [4mm In Line Restrictor |
Revised 03/2006
e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com 3-11

Phones: +420 582 309 146 (Service), +420 582 309 286 (Spar e Parts); Fax: +420 582 360 606



AMF REECE
AJ 84-72 M Bevter, Ideas, Better Wade

TURN ARM

(=]

rL”
G0le

i
[
\

(\mZu!

Revised 03/2006
3-12 e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com
Phones: +420 582 309 146 (Service), +420 582 309 286 (Spare Parts); Fax: +582 360 606



AMF REECE

_ABetter Odeas, Betéer Wiade__ AJ 84-72 MJ
TURN ARM
DET | PART NUMBER |DESCRIPTION QTY
1 84.0003.1.000 [Turn Unit 1
2 84.0002.0.868 [M6x30 Cap Hd Screw 2
3 84.0003.2.040 [Flow Control 2
4 84.0002.0.853 [M4x35 Cap Hd Screw 1
5 84.0002.1.092 [M4 Plain Washer 2
6 84.0006.0.326 |"Y" Connector, 4mm 2
7 84.0005.9.011 |Turn Support Bkt 1
8 84.0005.9.019 |Piston Rod End Clevis 1
9 84.0005.9.013 |Knife Lever 1
10 84.0002.0.857 [M5x16 Cap Hd Screw 1
11 84.0005.9.012 |Outrigger Turner 1
12 84.0002.0.855 [M4x30 Cap Hd Screw 1
13 84.0003.2.110 [Straight Connector, 4mm 2
14 M5x55 Cap Hd Screw 2
15 84.0004.6.840 [Turn Arm Cylinder Nose 1
16 84.0004.6.825 |[Turn Arm Cylinder 1
17 84.0004.6.835 [Turn Arm Cylinder Clamp 1
18 84.0002.1.098 [M5 Plain Washer 1
19 84.0002.0.878 [M5 Spring Nut 2
20 84.0002.1.087 [M5 Nut 2
21 84.0002.0.878 [M4x10 Cap Hd Screw 2
22 Pipe Clamp 2
23 84.0004.6.695 |Turn Arm 1
24 84.0002.1.087 [M5 Nut 1
25 84.0003.2.100 |90° Elbow Adaptor 2
26 84.0005.9.018 [Knife Cylinder 1
27 15/64"x28x12 Screw 2
28 M6x20 Cap Hd Screw 2
29 M6x12 Btt Hd Screw 2
30 84.0005.9.017 |[Clevis & Pin Kit 1
31 84.0002.1.088 [M6 Full Nut 2
32 84.0002.1.099 (M6 Plain Washer 2
Revised 03/2006
e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com 3-13

Phones: +420 582 309 146 (Service), +420 582 309 286 (Spare Parts); Fax: +420 582 360 606



ANF REECE

AJ 84-72MJ _ABettes Hdeas, Better Made
HEAD AND SYNCHRONIZER
DET | PART NUMBER |DESCRIPTION QTY

1 EFKA Synchroniser 1
2 84.0005.7.035 |Synch. Stabiliser Arm 1
3 84.0005.7.020 |[Synch. Spigot 1
4 84.0005.7.036 |Holder 1
5 84.0005.9.022 |JUKI Head 1
6 84.0005.7.076 |Dense Adjusting Rod 1
7 84.0005.9.170 (Brush Mtg Brkt 1
8 84.0005.9.175 |Extension Bkt 1
9 84.0005.9.502 |Anti-static Brush 1
10 84.0002.0.856 [M5x12 Cap Hd Screw 1
11 84.0002.1.098 |M5 Plain Washer 1
12 84.0002.1.091 |M3 Plain Washer 4
13 84.0002.0.975 |M3x8 Butt Hd Screw 4
14 84.0002.1.092 |M3 Nut 4

Revised 03/2006

3-14 e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com

Phones: +420 582 309 146 (Service), +420 582 309 286 (Spar e Parts); Fax: +582 360 606



AMF REECE

Bester Odeas, Better Made

KNIFE MECHANISM

AJ 84-712 M

Revised 03/2006

PART NUMBER

DESCRIPTION

QTY

84.0005.9.174

M2.5x6 Countersunk Screw

84.0005.9.172

Clamp Plate

84.0005.9.173

16mm Knife

84.0005.9.161

9mm Knife

84.0005.9.171

Adapter

M6 Hexagon Head Screw

84.0005.9.166

Slide Block

Clamp Screw

84.0005.9.166

Adjustable Holder Bkt.

- o
o|©|e|~o|o e Nl m

Slide Clamp Screw

NI

36" | 14" 1/8"

See page 3-15

DET

PART NUMBER

DESCRIPTION

08.6012.1.008

Screw 2 PCS

84.0005.9.167

Plate

3,4

84.0003.0.310

Knife

84.0005.9.165

Holder

e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com
Phones: +420 582 309 146 (Service), +420 582 309 286 (Spare Parts); Fax: +420 582 360 606

3-15



AMF REECE

AJ 84-72 M Bettor Ideas, Better Wade
Revised 03/2006
3-16 e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com

Phones: +420 582 309 146 (Service), +420 582 309 286 (Spare Parts); Fax: +582 360 606



ANF REECE

_Batter Ieas, Lettor Wade AJ 84-72 M
INDEX
PART NUMBER | PAGE | DET [ QTY PART NUMBER | PAGE | DET | QTY PART NUMBER | PAGE | DET | QTY
84.0002.0.719 84.0002.1.085 | 3-11 | 16 | 3 84.0003.0.620 | 3-7 | 35 1
84.0002.0.719 | 3-3 | 52 | 1 84.0002.1.086 | 3-3 | 62 | 1 84.0003.0.715 | 3-11 | 3 1
84.0002.0.727 | 3-3 | 2 1 84.0002.1.086 | 3-3 | 64 | 4 84.0003.0.922 | 3-3 |44 | 1
84.0002.0.798 | 3-11 | 13 | 1 84.0002.1.087 | 3-7 | 5 1 84.0003.0.956 | 3-3 | 40 | 1
84.0002.0.799 | 3-11 | 27 | 2 84.0002.1.087 | 3-13 | 20 | 2 84.0003.0.956 | 3-3 | 45 1
84.0002.0.807 | 3-7 | 38 | 1 84.0002.1.087 | 3-13 | 24 | 1 84.0003.1.000 | 3-13 | 1 1
84.0002.0.840 | 3-11 | 1 1 84.0002.1.088 | 3-3 | 55 | 2 84.0003.2.015| 3-3 | 28 1
84.0002.0.841 | 3-11 | 21 | 2 84.0002.1.088 | 3-7 | 4 1 84.0003.2.040 | 3-7 | 31 | 2
84.0002.0.842 | 3-7 | 20 | 2 84.0002.1.088 | 3-13 | 31 | 2 84.0003.2.040 | 3-13 | 3 2
84.0002.0.843 | 3-3 | 62 | 1 84.0002.1.091 | 3-11 | 17 | 2 84.0003.2.045 | 3-7 | 46 1
84.0002.0.845| 3-3 | 16 | 1 84.0002.1.091 | 3-14 | 12 | 4 84.0003.2.045 | 3-11 | 22 1
84.0002.0.851 | 3-3 |59 | 4 84.0002.1.092 | 3-3 | 22 | 2 84.0003.2.095 | 3-3 | 12 1
84.0002.0.851 | 3-3 | 63 | 4 84.0002.1.092 | 3-3 |62 | 1 84.0003.2.095| 3-7 |34 | 1
84.0002.0.852 | 3-3 | 21 | 2 84.0002.1.092 | 3-13 | 5 2 84.0003.2.100 | 3-3 | 2 1
84.0002.0.853 | 3-13 | 4 1 84.0002.1.092 | 3-14 | 14 | 4 84.0003.2.100 | 3-13 | 25 | 2
84.0002.0.855 | 3-7 | 12 | 1 84.0002.1.093 | 3-3 | 38 | 3 84.0003.2.105 | 3-3 | 18 1
84.0002.0.855 | 3-13 | 12 | 1 84.0002.1.093 | 3-7 | 29 | 1 84.0003.2.105 | 3-3 | 47 1
84.0002.0.856 | 3-14 | 10 | 1 84.0002.1.098 | 3-7 | 6 1 84.0003.2.107 | 3-3 | 25 | 1
84.0002.0.857 | 3-13 | 10 | 1 84.0002.1.098 | 3-7 | 44 | 2 84.0003.2.108 | 3-3 | 30 | 1
84.0002.0.868 | 3-13 | 2 2 84.0002.1.098 | 3-7 |51 | O 84.0003.2.110 | 3-3 |10 | 1
84.0002.0.871| 3-3 | 53 | 2 84.0002.1.098 | 3-13 | 18 | 1 84.0003.2.110 | 3-13 | 13 | 2
84.0002.0.878 | 3-3 | 62 | 1 84.0002.1.098 | 3-14 | 11 | 1 84.0003.2.120 | 3-3 | 50 | 1
84.0002.0.878 | 3-13 | 19 | 2 84.0002.1.099 | 3-3 | 54 | 2 84.0003.2.150 | 3-3 | 15 | 1
84.0002.0.878 | 3-13 | 21 | 2 84.0002.1.099 | 3-7 | 25 | 1 84.0003.2.155 | 3-3 | 31 1
84.0002.0.922 | 3-7 | 14 | 2 84.0002.1.099 | 3-13 | 32 | 2
84.0002.0.948 | 3-3 |41 | 4 84.0004.0.163
84.0002.0.975 | 3-14 | 13 | 4 84.0002.5.280 84.0004.0.163 | 3-11 | 9 1
84.0002.0.982 | 3-3 | 35 | 6 84.0002.5.280 | 3-7 | 15 | 1 84.0004.6.525 | 3-7 | 40 | 2
84.0002.0.984 | 3-7 | 7 4 84.0002.5.290 | 3-7 | 18 | 1 84.0004.6.530 | 3-7 | 11 1
84.0002.0.984 | 3-7 | 43 | 2 84.0002.5.490 | 3-3 | 46 | 3 84.0004.6.535| 3-7 | 10 | 1
84.0002.0.984 | 3-7 | 50 | O 84.0002.5.540 | 3-11 | S 1 84.0004.6.540 | 3-7 |41 | 1
84.0002.0.992 | 3-7 | 26 | 1 84.0002.5.550 | 3-11 | 4 1 84.0004.6.540 | 3-11 | 19 1
84.0002.1.025 | 3-11 | 20 | 2 84.0002.5.560 | 3-11 | S 1 84.0004.6.565| 3-3 | 58 | 1
84.0002.1.026 | 3-3 | 23 | 2 84.0002.8.192 | 3-7 |32 | 1 84.0004.6.575 | 3-3 | 60 | 2
84.0002.1.026 | 3-7 | 13 | 1 84.0002.8.200 | 3-7 | 9 2 84.0004.6.695 | 3-13 | 23 1
84.0002.1.026 | 3-11 | 6 1 84.0002.8.210 | 3-7 | 28 | 1 84.0004.6.740 | 3-3 | 60 | 1
84.0002.1.028 | 3-3 | 56 | 2 84.0002.9.010 | 3-7 | 16 | 1 84.0004.6.745 | 3-11 | 23 1
84.0002.1.028 | 3-7 | 27 | 1 84.0002.9.020 | 3-7 | 23 | 1 84.0004.6.746 | 3-3 | 11 1
84.0002.1.058 | 3-3 | 38 | 3 84.0002.9.030 | 3-7 |24 | 1 84.0004.6.750 | 3-11 | 25 1
84.0002.1.058 | 3-7 | 30 | 2 84.0002.9.060 | 3-7 | 8 1 84.0004.6.756 | 3-11 | 24 | 1
84.0002.1.068 | 3-3 | 37 | 3 84.0002.9.070 | 3-7 |21 | 1 84.0004.6.765 | 3-7 | 47 | O
84.0002.1.085| 3-3 | 13 | 2 84.0002.9.125 | 3-7 | 17 | 1 84.0004.6.795 | 3-3 | 7 2
84.0002.1.085| 3-3 | 24 | 2 84.0002.9.126 | 3-7 | 22 | 1 84.0004.6.806 | 3-3 | 48 1
84.0002.1.085| 3-3 | 62 | 1 84.0004.6.825 | 3-13 | 16 1
84.0002.1.085 | 3-11 | 16 | 3 84.0003.0.511 84.0004.6.835 | 3-13 | 17 1
84.0002.1.086 | 3-3 | 62 | 1 84.0003.0.511 | 3-7 | 3 1 84.0004.6.840 | 3-11 | 18 | 2
Revised 03/2006
e-mail: service@amfreece.cz; parts@amfreece.cz; website: www.amfreece. com 4-1

Phones: +420 582 309 146 (Service), +420 582 309 286 (Spare Parts); Fax: +420 582 360 606



ANF REECE

4-2

AJ 84-72 M _Better Mo, Lester Wadde
INDEX
PART NUMBER |PAGE | DET | QTY PART NUMBER |PAGE | DET | QTY PART NUMBER |PAGE | DET | QTY
84.0004.6.840 | 3-13 | 15 1 84.0005.7.122 | 3-7 | 52 0
84.0004.6.847 | 3-3 | 20 | 10 84.0005.7.125 | 3-3 | 19 1
84.0004.6.865 | 3-3 2 1 84.0005.7.130 | 3-11 | 12 4
84.0004.6.880 | 3-3 | 32 1 84.0005.7.146 | 3-3 | 36 1
84.0004.6.920 | 3-7 | 19 1 84.0005.8.625 | 3-3 3 5
84.0004.6.935 | 3-7 2 1 84.0005.8.680 | 3-3 0 3
84.0004.6.940 | 3-3 | 27 2 84.0005.8.682 | 3-3 0 3
84.0004.6.950 | 3-7 | 45 1 84.0005.8.684 | 3-3 0 1
84.0004.7.072 | 3-3 | 60 1 84.0005.9.010 | 3-7 | 42 1
84.0004.7.150 | 3-3 | 39 1 84.0005.9.012 | 3-13 | 11 1
84.0004.8.045 | 3-3 | 29 1 84.0005.9.013 | 3-13 | 9 1
84.0004.8.085 | 3-7 1 1 84.0005.9.017 | 3-13 | 30 1
84.0004.8.455 | 3-3 | 42 1 84.0005.9.018 | 3-13 | 26 1
84.0004.8.460 | 3-3 | 43 1 84.0005.9.019 | 3-13 | 8 1
84.0004.8.901 | 3-3 | 60 1 84.0005.9.022 | 3-14 | 5 1
84.0004.8.933 | 3-3 8 1 84.0005.9.023 | 3-7 | 37 1
84.0004.8.947 | 3-3 | 61 1 84.0005.9.040 | 3-11 | 10 1
84.0004.8.948 | 3-3 6 1 84.0005.9.050 | 3-11 | 28 1
84.0004.8.993 | 3-3 8 1 84.0005.9.110 | 3-7 | 36 1
84.0004.8.994 | 3-3 | 65 1 84.0005.9.140 | 3-7 0 1
84.0004.8.995 | 3-3 | 66 1 84.0005.9.161 | 3-15 | 4 1
84.0004.8.996 | 3-3 | 66 3 84.0005.9.166 | 3-15 | 7 1
84.0005.9.166 | 3-15 | 9 1

84.0005.7.001 84.0005.9.170 | 3-14 | 7 1
84.0005.9.006 | 3-11 | S 1 84.0005.9.171 | 3-15 | 5 1
84.0005.7.002 | 3-11 | 11 1 84.0005.9.172 | 3-15 | 2 1
84.0005.7.003 | 3-11 | S 1 84.0005.9.173 | 3-15 | 3 1

0 3-11 | 14 0 84.0005.9.174 | 3-15 | 1 2
84.0005.7.010 | 3-11 | 26 1 84.0005.9.175 | 3-14 | 8 1
84.0005.9.011 | 3-13 | 7 1
84.0005.7.020 | 3-14 | 3 1 84.0006.0.325
84.0005.7.025 | 3-7 | 48 0 84.0006.0.325 | 3-7 0 1
84.0005.7.030 | 3-7 | 49 0 84.0006.0.325 | 3-11 | O 2
84.0005.7.035 | 3-14 | 2 1 84.0006.0.326 | 3-13 | 6 2
84.0005.7.036 | 3-14 | 4 1 84.0006.0.989 | 3-3 | 14 1
84.0005.7.050 | 3-3 | 57 1 84.0010.7.350 | 3-3 | 51 1
84.0005.7.055 | 3-7 | 39 1 M3x16 3-11 | 15 1
84.0005.7.060 | 3-11 | 2 1
84.0005.7.062 | 3-11 | 30 1
84.0005.7.076 | 3-14 | 6 1
84.0005.7.085 | 3-3 | 32 1
84.0005.7.095 | 3-3 9 1
84.0005.7.110 | 3-3 5 1
84.0005.7.115 | 3-3 | 34 1
84.0005.7.116 | 3-3 | 34 1
84.0005.7.120 | 3-11 | 5 1

Revised 03/2006

e-mail. service@amfreece.cz; parts@amfreece.cz; website: www.amfreece.com

Phones: +420 582 309 146 (Service), +420 582 309 286 (Spare Parts); Fax: +420 582 360 606



	97 8472 0 000 Sun Star parts.pdf
	Contents

	Machine body and Thread tension adjusting mechanism I
	Machine body and Thread tension adjusting mechanism II

	Upper Shaft and Thread Take up lever mechanism I
	Upright Shaft and Lower Shaft mechanism I
	Feed mechanism I
	Feed mechanism II

	Feed mechanism III

	Feed mechanism IV
	Thread Trimmer mechanism I
	Thread Trimmer mechanism II
	Mes Driving Mechanism I
	Mes Driving Mechanism II

	Needle Bar and Needle Barr Driving mechanism I
	Presser Foot and Tension Release mechanism
	Thread Wiper mechanism
	Reverse Button mechanism
	Program Unit Bax and Presser Lifting Solenoid mechanism

	Lubrication
	Accessories

	Accessories II

	Special Parts
	Gauge Parts
	Changed Parts List I
	Changed Parts List II

	Changed Parts List III

	Changed Parts List IV

	SunStar
 Contacts
	Parts List
	Spare parts ordering procedure
	10.1 Electrical and pneumatic components/table and frame
	10.2 Jig Drive / Snubber
	10.3 Presser Foot / Jig Flap / Amplifier
	10.4 Turn Arm
	10.5 Head and Synchronizer
	10.6 Knife Mechanism


	97 8472 1 000 JUKI parts.pdf
	AUTOJIG 84 - 72 MJ
	PARTS
	TABLE OF CONTENS
	ELECTRICAL AND PNEUMATIC COMPONENTS
	JIG DRIVE/JIG EJECT/SNUBBER
	PRESSER FOOT/JIG FLAP/AMPLIFIER
	TURN ARM
	HEAD AND SYNCHRONIZER
	KNIFE MECHANISM

	INDEX





